JIFFY BALE SHREDDER

MASTER PARTS CATALOGUE

MODEL 900

WESTWARD PRODUCTS LTD.
6517 - 67 Street

Red Deer, AB T4P 1A3

Phone: (403) 340-1160

Fax: (403) 343-6910

MANUFACTURED IN OLDS, AB Part Number: 900P
00 2006 WESTWARD PRODUCTS LTD. Sep 2006



HOW TO USE THIS
MASTER PARTS CATALOGUE

This Parts Catalogue covers ALL Model 900 Bale Shredders manufactured
to date.

The Table of Contents lists all pages contained within the catalogue along
with current revision dates. Applicable serial number ranges are noted for
each page.

Each parts page lists in the TOP RIGHT HAND CORNER the applicable
serial numbers, which that page applies to.

BEFORE ORDERING REPLACEMENT PARTS
YOU MUST KNOW YOUR CUSTOMER'S MODEL AND SERIAL NUMBER

MAKE SURE THAT THE SERIAL NUMBER RANGE LISTED
ON THE TOP RIGHT HAND CORNER OF THE PARTS PAGE
APPLIES TO YOUR CUSTOMER'S MACHINE.

From time to time new or revised pages will be sent to you so that this
manual can be updated. Appropriate instructions will be included with each
mailing as well as, a replacement Table of Contents so that you can verify
that your copy contains all the current pages.

Please contact Westward Products Ltd. if you discover any errors or
omissions. This will aid us in keeping this manual current.

Sep 2006 Page 0.1 900P-TC




MASTER PARTS CATALOGUE
Model 900 Bale Shredder

TABLE OF CONTENTS

COMPONENT SHEET NO  BEGINNING ENDING REVISION DATE
SERIAL NO SERIAL NO
Frame Assembly 11 JSB6115 JSB91333 Feb 2002
& JSB00001334 JSB00001455
1.2 JSB00011456 JSB00011574 Aug 2002
1.3 JSB00021575 JSB00031703 May 2004
14 900051704 900051728 Sep 2006
15 900061729 & Up Sep 2006
Bale Cradle Assembly 2.1 JSB6115 JSB6163 May 2004
2.2 JSB6164 JSB6264 May 2004
2.3 JSB6265 JSB7314 May 2004
2.4 JSB7315 JSB91165 May 2004
2.5 JSB91166 JSB91333 May 2004
2.6 JSB00001334 JSB00001455 May 2004
2.7 JSB00011456 JSB00031703 May 2004
2.8 900051704 900051728 Sep 2006
2.9 900061729 & Up Sep 2006
Rotor Assembly 3.1 JSB6115 JSB7314 Aug 2000
3.2 JSB7315 JSB7517 Aug 2000
3.3 JSB7518 JSB8664 Aug 2000
3.4 JSB8665 JSB81094 Aug 2000
3.5 JSB91034 JSB91333 Aug 2000
3.6 JSB00001334 JSB00001455 Feb 2002
Rotor Identification 3.7 JSB6115 JSB91333 Aug 2000
& JSB0001334 & Up
Hammer Identification 3.8 JSB6115 JSB91333 Aug 2000
& JSB0001334 & Up
Rotor Assembly 3.9 JSB00011456 JSB00031703 Sep 2006
& 900051704 900051728
3.10 900061729 & Up Sep 2006
Drive Line Ccv 4.1 JSB6115 JSB6274 Aug 2000
Standard 4.2 JSB6115 JSB6274 Jul 2002
4.3 JSB6275 JSB7314 May 2004
4.4 JSB7315 JSB7517 Aug 2000
4.5 JSB7518 JSB91333 Sep 2006
4.6 JSB00001334 JSB00001455 Sep 2006
4.7 JSB00011456 JSB00031703 Sep 2006
& 900051704 & Up
Load Frame 5.1 JSB6115 JSB6163 Aug 2000
5.2 JSB6164 JSB7314 Aug 2000
5.3 JSB7315 JSB91333 Aug 2000
5.4 JSB00001334 JSB00001455 Feb 2002
55 JSB00011456 JSB00031703 Sep 2006
& 900051704 900051728
5.6 900061729 & Up Sep 2006
Sep 2006 Page 0.2 900P-TC




MASTER PARTS CATALOGUE
Model 900 Bale Shredder

TABLE OF CONTENTS

COMPONENT SHEET NO  BEGINNING ENDING REVISION DATE
SERIAL NO SERIAL NO
Deflector Assembly 6.1 JSB6115 JSB7314 Aug 2000
6.2 JSB7315 JSB91333 Feb 2002
& JSB00001334 JSB00001455
6.3 JSB00011456 JSB00031703 Sep 2006
& 900051704 90051728
6.4 900061729 & Up Sep 2006
Valve Shifter Assembly 7.1 JSB6115 JSB6163 Jun 2003
7.2 JSB6164 JSB8664 Jun 2003
7.3 JSB8665 JSB91333 Jun 2003
& JSB00001334 JSB00001455
7.4 JSB00011456 JSB00031703 Sep 2006
& 900051704 90051728
7.5 900061729 & Up Sep 2006
Bale Cradle Cylinder 8.1 JSB6115 JSB6163 Aug 2000
8.2 JSB6164 JSB7314 Aug 2000
8.3 JSB7315 JSB91333 Sep 2006
& JSB00001334 JSB00031703
& 900051704 & Up
Lift Cylinder 9.1 JSB6115 JSB7314 Aug 2000
9.2 JSB7315 JSB8664 Aug 2000
9.3 JSB8665 JSB91333 Sep 2006
& JSB00001334 JSB00031703
& 900051704 & Up
Hydraulic Circuit 10.1 JSB6115 JSB7314 Jun 2003
10.2 JSB7315 JSB8664 Jun 2003
10.3 JSB8665 JSB91165 Jun 2003
104 JSB91166 JSB91333 Jun 2003
& JSB00001334 JSB00001455
10.5 JSB00011456 JSB00031703 Sep 2006
& 900051704 900051728
10.6 900061729 & Up Sep 2006
Sep 2006 Page 0.3 900P-TC




MASTER PARTS CATALOGUE
Model 900 Bale Shredder

TABLE OF CONTENTS

COMPONENT SHEET NO BEGINNING ENDING REVISION DATE
SERIAL NO SERIAL NO
OPTIONS
Hydraulic Deflector Lift 1.3 Part Number JSB902 May 2004
1.1 Part Number JSB921 Sep 2006
Electric Deflector Lift 1.1 Part Number JSB903 May 2004
11 Part Number JSB923 Sep 2006
Light Kit, 2000 & Up 11 Part Number JSB917 Sep 2006
Light Kit, 1999 & Prior 1.1 Part Number JSB918 May 2004
Spring Assist Lift Kit 11 Part Number JSB919 Aug 2002
Grain Dispenser 1.1 JSB16990101 JSB16990125 Jun 2002
Part Number JSB916 JSB16000126 & Up
Grain Dispenser 11 JSB22020101 & Up Jun 2002
Part Number JSB922
Control Kit 1.1 Part Number JSB911 Nov 2001
Control Kit 1.1 Part Number JSB912 Nov 2001
Control Kit 11 Part Number JSB913 Nov 2001
Control Kit 11 Part Number JSB914 Nov 2001
Lift Frame Fill Plate Kit 11 Part Number JSB925 Sep 2006
Tire Option 1.1 Part Number 359012 May 2004
Sep 2006 Page 0.4 900P-TC




FRAME ASSEMBLY - Model 900

Serial Number: JSB6115 to JSB91333
JSB00001334 to JSB00001455

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB001 1 Frame Assembly 15 224016 2 Nut, 1" UNF Castellated
2 403062 2 Hub, HA 614, Complete 16 244078 2 | Cotter Pin, 3/16 x 1 1/2
(includes 7-13, 17) 17 182015 2 | Dust Cap, DC15
3 360016 2 | Tire, 12.5L-15, 8 Ply 18 126115 1 Capscrew, 1/2x1 1/2NC
4 402003 2 | Wheel, 15 x 10, 6 Bolt 19 | JSB084 1 Jack Lock
5 363001 2 | Valve Stem, TR415 20 | 232008 1 Nut, 1/2 Nylon Lock
6 346015 2 | Spindle, S614, Complete 21 209009 1 Jack, 5000 Ibs. Top Wind
(includes 14, 15) 22 | 1262038 2 | Capscrew, 3/4 x 6 NC Gr8
7 32720148 | 2 | Seal, SE16 23 | 389112 3 | Washer, 3/4 Lock
8 095514 2 | Bearing, LM603049 24 | 2260128 | 3 Nut, 3/4 Hex NC Gr8
9 095510 2 Bearing Cup, LM603011 25 | 1262018 1 Capscrew, 3/4 x 5 NC Gr8
10 403262 2 Hub only (includes 9, 12) 26 [514237VR| 1 Hitch
1 143025 12 | Wheel Bolt, WB12 27 |514206VR| 1 Clevis
12 095408 2 | Bearing Cup, LM48510
13 095412 2 Bearing, LM48548 359006 2 | Wheel Assembly, Complete
14 346050 2 Spindle Washer, WA17 (includes 3,4,5)
Feb 2002 Page 1.1 900P-01-01



FRAME ASSEMBLY - Model 900

Serial Number: JSB00011456 to JSB00011574

ITEM PART NO |QTY | DESCRIPTION ITEM PART NO [QTY | DESCRIPTION
1 JSB239 1 Frame Assembly 14 346050 2 Spindle Washer, WA17
2 403062 2 | Hub, HA 614, Complete 15 224016 2 | Nut, 1" UNF Castellated
(includes 7-13, 17) 16 244078 2 | Cotter Pin, 3/16 x 1 1/2
3 360016 2 | Tire, 12.5L-15, 8 Ply 17 182015 2 | Dust Cap, DC15
4 402003 2 | Wheel, 15 x 10, 6 Bolt 18 126115 1 Capscrew, 1/2x1 1/2 NC
5 363001 2 | Valve Stem, TR415 19 | JSB084 1 Jack Lock
6 346015 2 | Spindle, S614, Complete 20 | 233108 1 Nut, 1/2 Stover NC
(includes 14, 15, 16) 21 209009 1 Jack, 5000 Ib. Top Wind
7 32720148 | 2 | Seal, SE16 22 | 1262038 2 | Capscrew, 3/4 x 6 NC Gr8
8 095514 2 | Bearing, LM603049 23 | 233113 3 | Nut, 3/4 Stover NC
9 095510 2 Bearing Cup, LM603011 24 | 1262018 1 Capscrew, 3/4 x 5 NC Gr8
10 403262 2 Hub only (includes 9, 12) 25 [514237VR| 1 Hitch
11 143025 12 | Wheel Bolt, WB12 26 |514206VR| 1 Clevis
12 | 095408 2 | Bearing Cup, LM48510 359006 2 | Wheel Assembly, Complete
13 095412 2 Bearing, LM48548 (includes 3,4,5)
Aug 2002 Page 1.2 900P-01-02



FRAME ASSEMBLY - Model 900

Serial Number: JSB00021575 & JSB00031703

ITEM PART NO [QTY | DESCRIPTION ITEM PART NO |QTY | DESCRIPTION

1 JSB276 1 Frame Assembly 20 233108 1 Nut, 1/2 Stover NC

2 403062 2 | Hub, HA 614, Complete 21 209009 1 Jack, 5000 Ib. Top Wind
(includes 7-13, 17) 22 | 1262038 2 | Capscrew, 3/4 x 6 NC Gr8

3 360016 2 | Tire, 12.5L-15, 8 Ply 23 | 233113 3 | Nut, 3/4 Stover NC

4 402003 2 | Wheel, 15 x 10, 6 Bolt 24 | 1262018 1 Capscrew, 3/4 x 5 NC Gr8

5 363001 2 | Valve Stem, TR415 25 |514237VR]| 1 Hitch

6 346015 2 | Spindle, S614, Complete 26 |514206VR| 1 Clevis
(includes 14, 15) 27 | JSB278L | 1 Cradle Shroud, Left

7 32720148 | 2 | Seal, SE16 28 | JSB278R | 1 Cradle Shroud, Right

8 095514 2 | Bearing, LM603049 29 | 119093 | 24 | Carriage Bolt, 3/8 x 1 NC

9 095510 2 Bearing Cup, LM603011 30 119161 22 | Carriage Bolt, 1/2 x 1 1/4 NC

10 | 403262 2 | Hub only (includes 9, 12) 31 145200 | 24 | Flange Nut, 3/8 NC

1 143025 12 | Wheel Bolt, WB12 32 145210 | 24 | Flange Nut, 1/2 NC

12 | 095408 2 | Bearing Cup, LM48510 33 | 387006 | 24 | Washer, 3/8 Flat

13 095412 2 Bearing, LM48548 34 387008 26 | Washer, 1/2 Flat

14 346050 2 Spindle Washer, WA17 35 | JSB285 1 Discharge Chute

156 | 224016 2 | Nut, 1" UNF Castellated 36 | JSB279L | 1 Mount Angle, Left (shown)

16 | 244078 2 | Cotter Pin, 3/16 x1 1/2 JSB279R | 1 Mount Angle, Right

17 182015 2 Dust Cap, DC15 37 126161 2 Capscrew, 1/2 x 3 NC

18 126115 1 Capscrew, 1/2 x1 112 NC 359006 2 | Wheel Assembly, Complete

19 | JSB084 1 Jack Lock (includes 3,4,5)

May 2004 Page 1.3 900P-01-03



FRAME ASSEMBLY - Model 900

Serial Number: 900051704 to 900051728

ITEM PART NO [QTY | DESCRIPTION ITEM PART NO |QTY | DESCRIPTION

1 JSB276 1 Frame Assembly 20 233108 1 Nut, 1/2 Stover NC

2 403062 2 | Hub, HA 614, Complete 21 209009 1 Jack, 5000 Ib. Top Wind
(includes 7-13, 17) 22 | 1262038 2 | Capscrew, 3/4 x 6 NC Gr8

3 360016 2 | Tire, 12.5L-15, 8 Ply 23 | 233113 3 | Nut, 3/4 Stover NC

4 402003 2 | Wheel, 15 x 10, 6 Bolt 24 | 1262018 1 Capscrew, 3/4 x 5 NC Gr8

5 363001 2 | Valve Stem, TR415 25 |514237VR]| 1 Hitch

6 JSB353 2 | Spindle, S614, Drilled 26 |514206VR| 1 Clevis
(includes 14, 15) 27 | JSB366L | 1 Cradle Shroud, Left

7 32720148 | 2 | Seal, SE16 28 | JSB366R | 1 Cradle Shroud, Right

8 095514 2 | Bearing, LM603049 29 | 119093 | 24 | Carriage Bolt, 3/8 x 1 NC

9 095510 2 Bearing Cup, LM603011 30 119161 22 | Carriage Bolt, 1/2 x 1 1/4 NC

10 | 403262 2 | Hub only (includes 9, 12) 31 145200 | 24 | Flange Nut, 3/8 NC

1 143025 12 | Wheel Bolt, WB12 32 145210 | 24 | Flange Nut, 1/2 NC

12 | 095408 2 | Bearing Cup, LM48510 33 | 387006 | 24 | Washer, 3/8 Flat

13 095412 2 Bearing, LM48548 34 387008 26 | Washer, 1/2 Flat

14 346050 2 Spindle Washer, WA17 35 | JSB285 1 Discharge Chute

156 | 224016 2 | Nut, 1" UNF Castellated 36 | JSB279L | 1 Mount Angle, Left (shown)

16 | 244078 2 | Cotter Pin, 3/16 x 1 1/2 JSB279R | 1 Mount Angle, Right

17 182015 2 Dust Cap, DC15 37 126161 2 Capscrew, 1/2 x 3 NC

18 126115 1 Capscrew, 1/2 x1 112 NC 359006 2 | Wheel Assembly, Complete

19 | JSB084 1 Jack Lock (includes 3,4,5)

Sep 2006 Page 1.4 900P-01-04



FRAME ASSEMBLY - Model 900

Serial Number: 900061729 & Up

ITEM PART NO [QTY | DESCRIPTION ITEM PART NO |QTY | DESCRIPTION

1 JSB276 1 Frame Assembly 20 233108 1 Nut, 1/2 Stover NC

2 403062 2 | Hub, HA 614, Complete 21 209009 1 Jack, 5000 Ib. Top Wind
(includes 7-13, 17) 22 | 1262038 2 | Capscrew, 3/4 x 6 NC Gr8

3 360016 2 | Tire, 12.5L-15, 8 Ply 23 | 233113 3 | Nut, 3/4 Stover NC

4 402003 2 | Wheel, 15 x 10, 6 Bolt 24 | 1262018 1 Capscrew, 3/4 x 5 NC Gr8

5 363001 2 | Valve Stem, TR415 25 |514237VR]| 1 Hitch

6 JSB353 2 | Spindle, S614, Drilled 26 |514206VR| 1 Clevis
(includes 14, 15) 27 | JSB366L | 1 Cradle Shroud, Left

7 32720148 | 2 | Seal, SE16 28 | JSB366R | 1 Cradle Shroud, Right

8 095514 2 | Bearing, LM603049 29 | 119093 | 24 | Carriage Bolt, 3/8 x 1 NC

9 095510 2 Bearing Cup, LM603011 30 119161 22 | Carriage Bolt, 1/2 x 1 1/4 NC

10 | 403262 2 | Hub only (includes 9, 12) 31 145200 | 24 | Flange Nut, 3/8 NC

1 143025 12 | Wheel Bolt, WB12 32 | 233108 | 24 | Nut, 1/2 Stover NC

12 | 095408 2 | Bearing Cup, LM48510 33 | 387006 | 24 | Washer, 3/8 Flat

13 095412 2 Bearing, LM48548 34 387008 26 | Washer, 1/2 Flat

14 346050 2 Spindle Washer, WA17 35 | JSB285 1 Discharge Chute

156 | 224016 2 | Nut, 1" UNF Castellated 36 | JSB279L | 1 Mount Angle, Left (shown)

16 | 244078 2 | Cotter Pin, 3/16 x 1 1/2 JSB279R | 1 Mount Angle, Right

17 182015 2 Dust Cap, DC15 37 126161 2 Capscrew, 1/2 x 3 NC

18 126115 1 Capscrew, 1/2 x1 112 NC 359006 2 | Wheel Assembly, Complete

19 | JSB084 1 Jack Lock (includes 3,4,5)

Sep 2006 Page 1.5 900P-01-05



BALE CRADLE ASSEMBLY - Model 900

Serial Number: JSB6115 to JSB6163

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB003 1 Bale Cradle 10 | 3435137 | 2 | SnapRing, 1 3/8 ID

2 JSB002 2 | Bale Cradle Support Roller 11 JSB024 2 | Bale Cradle Cylinder

3 109209 4 | Bearing, 1 3/4 complete 12 | 3435150 | 4 | Snap Ring, 1 1/21D
(includes 4, 5) 13 | JSB022 2 | Bale Cradle Bearing Mount

4 080212 4 Bearing, 1 3/4 14 126065 8 Capscrew, 3/8 x 2 NC

5 101009 4 Bearing Housing, F209 15 387006 16 | Washer, 3/8 Flat

6 JSB048 4 | Wear Pad 16 | 389106 8 | Washer, 3/8 Lock

7 157029 4 | Machinery Bushing, M34M 17 226006 8 | Nut, 3/8 Hex NC

8 JSB021 2 | Bale Cradle Bearing 18 126115 | 24 | Capscrew, 1/2x1 1/2 NC
(includes 9) 19 | 387008 8 | Washer, 1/2 Flat
(May be substituted with 20 | 389108 | 24 | Washer, 1/2 Lock
JSB361) 21 | 226008 | 24 | Nut, 1/2 Hex NC

9 JSB272 2 Bushing, Bronze 22* | SHO0081 7 Cradle rod
13/8x15/8x11/8

* When replacing Cradle Rods (item 22), replacement rods may need to be trimmed to length.

May 2004

Page 2.1

900P-02-01




BALE CRADLE ASSEMBLY - Model 900

Serial Number: JSB6164 to JSB6264

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB003 1 Bale Cradle 12 | 3435150 | 4 | Snap Ring, 1 1/2 1D

2 JSB002 2 Bale Cradle Support Roller 13 | JSB022 1 Bale Cradle Bearing Mount

3 109209 4 | Bearing, 1 3/4 complete 14 126064 8 | Capscrew, 3/8 x 1 3/4 NC
(includes 4, 5) 15 | 387006 [ 16 | Washer, 3/8 Flat

4 080212 4 | Bearing, 13/4 16 | 389106 | 10 [ Washer, 3/8 Lock

5 101009 4 Bearing Housing, F209 17 226006 10 | Nut, 3/8 Hex NC

6 JSB048 4 | Wear Pad 18 126115 20 | Capscrew, 1/2x1 1/2NC

7 157029 6 | Machinery Bushing, M34M 19 387408 4 | Washer, 1/2 Flat, Gr8

8 JSB021 3 | Bale Cradle Bearing 20 | 389108 | 20 | Washer, 1/2 Lock
(includes 9) 21 | 226008 | 20 | Nut, 1/2 Hex NC
(May be substituted with 22 | JSB085 2 | Pin, Bale Cradle Bearing
JSB361) (May be substituted with

9 JSB272 3 Bushing, Bronze JSB357. When substituting,
13/8x15/8x11/8 JSB021 must be replaced

10 | 3435137 | 3 | Snap Ring, 1 3/8 ID with JSB361)

1 JSB024 2 | Bale Cradle Cylinder 23 126069 2 | Capscrew, 3/8 x 3NC

24* | SHO0081 7 | Cradle rod

* When replacing Cradle Rods (item 24), replacement rods may need to be trimmed to length.

May 2004

Page 2.2

900P-02-02



BALE CRADLE ASSEMBLY - Model 900

Serial Number: JSB6265 to JSB7314

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB003 1 Bale Cradle 11 JSB024 2 | Bale Cradle Cylinder

2 JSB002 2 Bale Cradle Support Roller 12 | 3435150 4 Snap Ring, 1 1/2 1D

3 109209 4 | Bearing, 1 3/4 complete 13 | JSB085 4 | Pin, Bale Cradle Bearing
(includes 4, 5) (May be substitued with

4 080212 4 Bearing, 1 3/4 JSB357. When substituting,

5 101009 4 | Bearing Housing, F209 JSB021 must be replaced

6 JSB048 4 | Wear Pad with JSB361)

7 157029 8 | Machinery Bushing, M34M 14 126064 8 | Capscrew, 3/8 x13/4 NC

8 JSB021 4 | Bale Cradle Bearing 15 | 387006 [ 16 | Washer, 3/8 Flat
(includes 9) 16 | 389106 | 12 | Washer, 3/8 Lock
(May be substituted with 17 | 226006 | 12 [ Nut, 3/8 Hex NC
JSB361) 18 126115 16 | Capscrew, 1/2x 1 1/2 NC

9 JSB272 4 | Bushing, Bronze 19 | 389108 | 16 | Washer, 1/2 Lock
13/8x15/8x11/8 20 | 226008 | 16 | Nut, 1/2 Hex NC

10 | 3435137 4 | SnapRing, 13/8 1D 21 126069 4 Capscrew, 3/8 x 3NC

22* | SHO0081 7 | Cradle rod

* When replacing Cradle Rods (item 22), replacement rods may need to be trimmed to length.

May 2004

Page 2.3

900P-02-03



BALE CRADLE ASSEMBLY - Model 900

Serial Number: JSB7315 to JSB91165

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB003 1 Bale Cradle 11 JSB110 2 | Bale Cradle Cylinder

2 JSB002 2 Bale Cradle Support Roller 12 | 3435150 4 Snap Ring, 1 1/2 1D

3 109209 4 | Bearing, 1 3/4 complete 13 | JSB085 4 | Pin, Bale Cradle Bearing
(includes 4, 5) (May be substituted with

4 080212 4 Bearing, 1 3/4 JSB357. When substituting,

5 101009 4 | Bearing Housing, F209 JSB021 must be replaced

6 JSB048 4 | Wear Pad with JSB361)

7 157030 8 | Machinery Bushing, M34H 14 126064 8 | Capscrew, 3/8 x13/4 NC

8 JSB021 4 | Bale Cradle Bearing 15 | 387006 [ 16 | Washer, 3/8 Flat
(includes 9) 16 | 389106 | 12 | Washer, 3/8 Lock
(May be substituted with 17 | 226006 | 12 [ Nut, 3/8 Hex NC
JSB361) 18 126115 16 | Capscrew, 1/2x 1 1/2 NC

9 JSB272 4 | Bushing, Bronze 19 | 389108 | 16 | Washer, 1/2 Lock
13/8x15/8x11/8 20 | 226008 | 16 | Nut, 1/2 Hex NC

10 | 3435137 4 | SnapRing, 13/8 1D 21 126069 4 Capscrew, 3/8 x 3NC

22* | SHO0081 7 | Cradle rod

* When replacing Cradle Rods (item 22), replacement rods may need to be trimmed to length.

May 2004

Page 2.4

900P-02-04



BALE CRADLE ASSEMBLY - Model 900

Serial Number: JSB91166 to JSB91333

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB230 1 Bale Cradle 11 JSB110 2 | Bale Cradle Cylinder
2 JSB228 2 Bale Cradle Support Roller 12 | 3435150 4 Snap Ring, 1 1/2 1D
3 109209 4 | Bearing, 1 3/4 complete 13 | JSB085 4 | Pin, Bale Cradle Bearing
(includes 4, 5) (May be substituted with
4 080212 4 Bearing, 1 3/4 JSB357. When substituting,
5 101009 4 | Bearing Housing, F209 JSB247 must be replaced
6 JSB048 4 | Wear Pad with JSB360)
7 157030 8 | Machinery Bushing, M34H 14 126064 8 | Capscrew, 3/8 x13/4 NC
8 JSB247 4 | Bale Cradle Bearing 15 | 387006 [ 16 | Washer, 3/8 Flat
(includes 9) 16 | 389106 | 12 | Washer, 3/8 Lock
(May be substituted with 17 | 226006 | 12 [ Nut, 3/8 Hex NC
JSB360) 18 126115 16 | Capscrew, 1/2x 1 1/2 NC
9 JSB272 4 | Bushing, Bronze 19 | 389108 | 16 | Washer, 1/2 Lock
13/8x15/8x11/8 20 | 226008 | 16 | Nut, 1/2 Hex NC
10 | 3435137 4 | SnapRing, 13/8 1D 21 126069 4 Capscrew, 3/8 x 3NC
22 | SH0228 7 | Cradle rod
May 2004 Page 2.5 900P-02-05



BALE CRADLE ASSEMBLY - Model 900 serial Number: JSB00001334 to JSB00001455

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB230 1 Bale Cradle 12 | 3435150 | 4 | SnapRing,11/21D
2 JSB228 2 Bale Cradle Support Roller 13 | JSB085 4 Pin, Bale Cradle Bearing
3 109209 4 | Bearing, 1 3/4 complete (May be substituted with
(includes 4, 5) JSB357. When substituting,
4 080212 4 Bearing, 1 3/4 JSB247 must be replaced
5 101009 4 | Bearing Housing, F209 with JSB360)
6 JSB048 4 | Wear Pad 14 126064 8 | Capscrew, 3/8 x13/4 NC
7 157030 8 | Machinery Bushing, M34H 15 | 387006 | 16 | Washer, 3/8 Flat
8 JSB247 4 | Bale Cradle Bearing 16 | 389106 | 12 | Washer, 3/8 Lock
(includes 9) 17 | 226006 | 12 [ Nut, 3/8 Hex NC
(May be substituted with 18 | 126115 | 16 | Capscrew, 1/2x1 1/2NC
JSB360) 19 | 389108 | 16 | Washer, 1/2 Lock
9 JSB272 4 | Bushing, Bronze 20 | 226008 | 16 | Nut, 1/2 Hex NC
13/8x15/8x11/8 21 126069 4 | Capscrew, 3/8 x3NC
10 | 3435137 4 | Snap Ring, 13/8 1D 22 | SH0228 7 Cradle rod
1 JSB110 2 | Bale Cradle Cylinder 23 157039 4 | Machinery Bushing, M40M
May 2004 Page 2.6 900P-02-06



BALE CRADLE ASSEMBLY - Model 900 serial Number: JSB00011456 to JSB00031703

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 JSB230 1 Bale Cradle (includes 22) 13 | JSB085 4 | Pin, Bale Cradle Bearing

2 JSB280 2 Bale Cradle Support Roller (May be substituted with

3 109209 4 | Bearing, 1 3/4 complete JSB357. When substituting,
(includes 4, 5) JSB247 must be replaced

4 080212 4 | Bearing, 13/4 with JSB360)

5 101009 4 Bearing Housing, F209 14 126064 8 Capscrew, 3/8 x 11 3/4 NC

6 JSB048 4 | Wear Pad 15 | 387006 | 30 [ Washer, 3/8 Flat

7 157030 8 | Machinery Bushing, M34H 16 145200 22 | Flange Nut, 3/8 NC

8 JSB247 4 | Bale Cradle Bearing 17 145210 16 | Flange Nut, 1/2 NC
(includes 9) 18 126115 16 | Capscrew, 1/2x1 1/2 NC
(May be substituted with 19 | 126069 4 | Capscrew, 3/8 x 3 NC
JSB360) 20 | 233110 4 | Nut, 3/8 Stover NC

9 JSB272 4 Bushing, Bronze 21 157039 4 Machinery Bushing, M40M
13/8x15/8x11/8 22 | SH0228 7 | Cradle rod

10 | 3435137 | 4 | Snap Ring, 1 3/8 ID 23 | JSB282 | 14 | Roller Scraper

1 JSB110 2 Bale Cradle Cylinder 24 119093 14 | Bolt, Carriage, 3/8 x 1

12 | 3435150 | 4 | SnapRing, 1 1/2 1D 25 | 138602 2 | U-Bolt, 1 1/2 x5/16 NC

26 | 145205 4 | Flange Nut, 5/16 NC
27 | JSB183 2 | Stroke Control
May 2004 Page 2.7 900P-02-07



BALE CRADLE ASSEMBLY - Model 900

Serial Number: 900051704 to 900051728

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB230 1 Bale Cradle (includes 22) 13 | JSB357 4 | Pin, Bale Cradle Bearing
2 JSB280 2 Bale Cradle Support Roller 14 126064 8 Capscrew, 3/8 x 11 3/4 NC
3 109209 4 | Bearing, 1 3/4 complete 15 | 387006 | 30 [ Washer, 3/8 Flat
(includes 4, 5) 16 145200 | 30 | Flange Nut, 3/8 NC
4 080212 4 | Bearing, 1 3/4 17 145210 16 | Flange Nut, 1/2 NC
5 101009 4 Bearing Housing, F209 18 126115 16 | Capscrew, 1/2x1 1/2 NC
6 JSB048 4 | Wear Pad 19 126069 4 | Capscrew, 3/8 x 3 NC
7 133263 8 | Capscrew, 3/8 x1 1/4 NC 20 | 233110 4 | Nut, 3/8 Stover NC
Flat Head, Socket 21 157039 4 | Machinery Bushing, M4OM
8 JSB367 4 | Cradle Guide 22 | SH0228 7 Cradle rod
9 JSB360 4 | Cradle Bearing Asm, 3 3/4" 23 | JSB282 | 14 | Roller Scraper
10 | 3435137 | 4 | SnapRing, 1 3/8 ID 24 | 119093 14 | Bolt, Carriage, 3/8 x 1
11 JSB110 2 | Bale Cradle Cylinder 25 138602 2 | U-Bolt, 1 1/2 x5/16 NC
12 | 3435150 | 4 | SnapRing, 1 1/21D 26 | 145205 4 | Flange Nut, 5/16 NC
27 | JSB183 2 | Stroke Control
Sep 2006 Page 2.8 900P-02-08



BALE CRADLE ASSEMBLY - Model 900

Serial Number: 900061729 & Up

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB230 1 Bale Cradle (includes 22) 13 | JSB357 4 | Pin, Bale Cradle Bearing
2 JSB280 2 Bale Cradle Support Roller 14 126064 8 Capscrew, 3/8 x 11 3/4 NC
3 109209 4 | Bearing, 1 3/4 complete 15 | 387006 | 30 [ Washer, 3/8 Flat
(includes 4, 5) 16 | 233110 | 34 | Nut, 3/8 Stover NC
4 080212 4 | Bearing, 1 3/4 17 | 233108 | 16 [ Nut, 1/2 Stover NC
5 101009 4 Bearing Housing, F209 18 126115 16 | Capscrew, 1/2x1 1/2 NC
6 JSB048 4 | Wear Pad 19 126069 4 | Capscrew, 3/8 x 3 NC
7 133263 8 | Capscrew, 3/8x11/4 NC 20 157039 4 | Machinery Bushing, M4AOM
Flat Head, Socket 21 | SH0228 7 | Cradle rod
8 JSB367 4 | Cradle Guide 22 | JSB282 | 14 | Roller Scraper
9 JSB360 4 | Cradle Bearing Asm, 3 3/4" 23 119093 14 | Bolt, Carriage, 3/8 x 1
10 | 3435137 | 4 | SnapRing, 1 3/8 ID 24 | 138602 2 | U-Bolt, 11/2 x5/16 NC
11 | JSB110 2 | Bale Cradle Cylinder 25 | 233107 4 | Nut, 5/16 Stover NC
12 | 3435150 | 4 | SnapRing, 1 1/21D 26 | JSB183 2 | Stroke Control
Sep 2006 Page 2.9 900P-02-09



ROTOR ASSEMBLY - Model 900

Serial Number: JSB6115 to JSB7314

Center Hammers

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB038 1 Pin, PTO Shield 11 JSB006 | 32 | Replaced by JSB246

2 244080 1 Cotter Pin, 3/16 x 2 11 JSB246 | 32 | Bushing, Hammer

3 JSB037 1 Shield, PTO 12 | JSB023 1 Spacer

4 109211 2 | Bearing Unit, 2" 13 126115 16 | Capscrew, 1/2x1 1/2NC
(includes 5, 6) 14 389108 16 | Washer, 1/2 Lock

5 080300 2 | Bearing, 2" 15 226008 16 | Nut, 1/2 Hex NC

6 101011 2 Bearing Housing, F211 16 126165 8 Capscrew, 5/8 x 2 NC

7 JSB008 1 Rotor Mount, Front 17 389110 8 | Washer, 5/8 Lock

8 JSB007 1 Rotor Mount, Rear 18 126198 30 | Bolt, Hammer

9 JSB004 1 Rotor, Stepped Input Shaft 19 126207 1 Capscrew, 3/4 x 8 NC

10 | JSB005 | 32 | Replaced by JSB250 20 | 233113 31 | Nut, 3/4 Stover Lock, NC

10 | JSB250 | 32 | Hammer (includes 11) JSB251 32 | Hammer Kit

(includes 10, 18, 20)

Rotor/Hammer Upgrade

ammers must also be replaced)

JSB259

(When upgrading rotor, h
9

Rotor, Stepped Input Shaft

Note: Verify installed rotor and hammer dimensions
prior to ordering rotor assembly components.

10 | 550319 | 32 | Hammer, 5 1/4” Refer to pages 3.7 and 3.8.
1 JSB300 | 32 | Bushing, Hammer
18 126198 32 | Bolt, Hammer
20 | 233113 | 32 | Nut, 3/4 Stover NC
JSB268 | 32 | Hammer Kit
(includes 10,11,18, 20)
Aug 2000 Page 3.1 900P-03-01



ROTOR ASSEMBLY - Model 900

Serial Number: JSB7315 to JSB7517

Rotor/Hammer Upgrade
(When upgrading rotor, hammers must also be replaced)
9 JSB260 1 Rotor, Straight Input Shaft

10 550319 32 | Hammer, 5 1/4"

1 JSB300 | 32 | Bushing, Hammer

17 126198 32 | Bolt, Hammer

18 | 233113 [ 32 [ Nut, 3/4 Stover NC
JSB268 | 32 | Hammer Kit

(includes 10,11,17, 18)

Aug 2000 Page 3.2

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 11 JSB091 | 32 | Replaced by JSB246
2 244080 1 Cotter Pin, 3/16 x 2 11 JSB246 | 32 | Bushing, Hammer
3 JSB037 1 Shield, PTO 12 126115 16 | Capscrew, 1/2 x1 1/2 NC
4 109211 2 | Bearing Unit, 2" 13 389108 16 | Washer, 1/2 Lock
(includes 5, 6) 14 226008 16 | Nut, 1/2 Hex NC
5 080300 2 Bearing, 2" 15 126165 8 Capscrew, 5/8 x 2 NC
6 101011 2 Bearing Housing, F211 16 389110 8 | Washer, 5/8 Lock
7 JSB008 1 Rotor Mount, Front 17 126198 32 | Bolt, Hammer
8 JSB007 1 Rotor Mount, Rear 18 233113 32 | Nut, 3/4 Stover Lock, NC
9 JSB120 1 Rotor, Straight Input Shaft JSB251 32 | Hammer Kit
10 | JSB132 | 32 | Replaced by JSB250 (includes 10, 17, 18)
10 | JSB250 | 32 | Hammer (includes 11)

Note: Verify installed rotor and hammer dimensions

prior to ordering rotor assembly components.
Refer to pages 3.7 and 3.8.

900P-03-02



ROTOR ASSEMBLY - Model 900

Serial Number: JSB7518 to JSB8664

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 11 JSB091 | 32 | Replaced by JSB246
2 244080 1 Cotter Pin, 3/16 x 2 11 JSB246 | 32 | Bushing, Hammer
3 JSB037 1 Shield, PTO 12 126115 16 | Capscrew, 1/2 x1 1/2 NC
4 109211 2 | Bearing Unit, 2" 13 389108 16 | Washer, 1/2 Lock
(includes 5, 6) 14 226008 16 | Nut, 1/2 Hex NC
5 080300 2 Bearing, 2" 15 126165 8 Capscrew, 5/8 x 2 NC
6 101011 2 Bearing Housing, F211 16 389110 8 | Washer, 5/8 Lock
7 JSB008 1 Rotor Mount, Front 17 126198 32 | Bolt, Hammer
8 JSB007 1 Rotor Mount, Rear 18 233113 32 | Nut, 3/4 Stover Lock, NC
9 JSB121 1 Rotor, Splined Input Shaft JSB251 | 32 | Hammer Kit
10 | JSB132 | 32 | Replaced by JSB250 (includes 10, 17, 18)
10 | JSB250 | 32 | Hammer (includes 11)

Rotor/Hammer Upgrade

ammers must also be replaced)

JSB240

(When upgrading rotor, h
9

Rotor, Splined Input Shaft

10 550319 32 | Hammer, 5 1/4"

1 JSB300 | 32 | Bushing, Hammer

17 126198 32 | Bolt, Hammer

18 233113 | 32 | Nut, 3/4 Stover NC
JSB268 | 32 | Hammer Kit

(includes 10,11,17, 18)

Aug 2000

Page 3.3

Note: Verify installed rotor and hammer dimensions

prior to ordering rotor assembly components.
Refer to pages 3.7 and 3.8.

900P-03-03



ROTOR ASSEMBLY - Model 900

Serial Number: JSB8665 to JSB81094

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 JSB038 1 Pin, PTO Shield 11 | JSB246 | 32 | Bushing, Hammer

2 244080 1 Cotter Pin, 3/16 x 2 12 126116 16 | Capscrew, 1/2 x 1 3/4 NC

3 JSB037 1 Shield, PTO 13 387708 | 32 [ Washer, 1/2 Structural

4 109211 2 | Bearing Unit, 2" 14 387008 16 | Washer, 1/2 Flat
(includes 5, 6) 15 389108 20 | Washer, 1/2 Lock

5 080300 2 | Bearing, 2" 16 226008 | 20 | Nut, 1/2 Hex NC

6 101011 2 Bearing Housing, F211 17 126165 8 Capscrew, 5/8 x 2 NC

7 JSB008 1 Rotor Mount, Front 18 389110 8 | Washer, 5/8 Lock

8 JSB007 1 Rotor Mount, Rear 19 | JSB187 2 | Bolt, Height Adjustment

9 JSB121 1 Rotor, Splined Input Shaft 20 126198 32 | Bolt, Hammer

10 | JSB189 [ 32 | Replaced by JSB248 21 233113 | 32 [ Nut, 3/4 Stover Lock, NC

10 | JSB248 | 32 | Hammer (includes 11) JSB249 | 32 | Hammer Kit

1 155300 32 | Replaced by JSB246 (includes 10, 20, 21)

Hammer Upgrade
(To fit rotor part number JSB121)

Rotor/Hammer Upgrade
(When upgrading rotor, h

ammers must also be replaced)

(includes 10,20, 21)

10 | JSB250 | 32 | Hammer, 6 1/4" 9 JSB240 1 Rotor, Splined Input Shaft
(includes 11) 10 550319 | 32 | Hammer, 5 1/4"
1 JSB246 32 | Bushing, Hammer 1 JSB300 | 32 | Bushing, Hammer
20 126198 32 | Bolt, Hammer 18 126198 32 | Bolt, Hammer
21 233113 | 32 | Nut, 3/4 Stover NC 20 | 233113 | 32 [ Nut, 3/4 Stover NC
JSB251 32 | Hammer Kit JSB268 | 32 | Hammer Kit

(includes 10,11,20, 21)

Note: Verify installed rotor and hammer dimensions prior to ordering rotor assembly components.
Refer to pages 3.7 and 3.8.

Aug 2000

Page 3.4

900P-03-04



ROTOR ASSEMBLY - Model 900

Serial Number: JSB91034 to JSB91333

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 12 126116 16 | Capscrew, 1/2 x 1 3/4 NC
2 244080 1 Cotter Pin, 3/16 x 2 13 387708 | 32 | Washer, 1/2 Structural
3 JSB037 1 Shield, PTO 14 387008 16 | Washer, 1/2 Flat
4 109211 2 | Bearing Unit, 2" 15 389108 | 20 | Washer, 1/2 Lock
(includes 5, 6) 16 226008 | 20 | Nut, 1/2 Hex NC
5 080300 2 Bearing, 2" 17 126165 8 Capscrew, 5/8 x 2 NC
6 101011 2 Bearing Housing, F211 18 389110 8 | Washer, 5/8 Lock
7 JSB008 1 Rotor Mount, Front 19 | JSB187 2 Bolt, Height Adjustment
8 JSB007 1 Rotor Mount, Rear 20 126198 32 | Bolt, Hammer
9 JSB221 1 Rotor, Splined Input Shaft 21 233113 32 | Nut, 3/4 Stover Lock, NC
10 550312 32 | Hammer, 5 3/4" JSB253 | 32 | Hammer Kit
11 JSB300 | 32 | Bushing (includes 10, 11, 20, 21)
Note: Verify installed rotor and hammer dimensions
prior to ordering rotor assembly components.
Refer to pages 3.7 and 3.8.
Aug 2000 Page 3.5 900P-03-05




ROTOR ASSEMBLY - Model 900

Serial Number: JSB00001334 to JSB00001455

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 12 126116 16 | Capscrew, 1/2 x 1 3/4 NC
2 244080 1 Cotter Pin, 3/16 x 2 13 387708 | 32 | Washer, 1/2 Structural
3 JSB265 1 Shield, PTO 14 387008 16 | Washer, 1/2 Flat
4 109211 2 | Bearing Unit, 2" 15 389108 | 20 [ Washer, 1/2 Lock
(includes 5, 6) 16 226008 | 20 | Nut, 1/2 Hex NC
5 080300 2 Bearing, 2" 17 126165 8 Capscrew, 5/8 x 2 NC
6 101011 2 Bearing Housing, F211 18 389110 8 | Washer, 5/8 Lock
7 JSB264 1 Rotor Mount, Front 19 | JSB187 2 Bolt, Height Adjustment
8 JSB007 1 Rotor Mount, Rear 20 126198 32 | Bolt, Hammer
9 JSB240 1 Rotor, Splined Input Shaft 21 233113 32 | Nut, 3/4 Stover Lock, NC
10 550319 32 | Hammer, 5 1/4" 22 157046 1 Machinery Bushing, M48H
11 JSB300 | 32 | Bushing JSB268 | 32 | Hammer Kit
(includes 10, 11, 20, 21)
Feb 2002 Page 3.6 900P-03-06



ROTOR IDENTIFICATION - Model 900

Serial Number: JSB6115 to JSB91333
JSB00001334 & Up

Tab Hole Location = 1%"

Part Number: JSB004

Tab Hole Location = 25"

Part Number: JSB259

1

Tab Hole Location = 1%"

2" Straight
Input
Shaft

Part Number: JSB120

Tab Hole Location = 2§"

Part Number: JSB260

1

Tab Hole Location = 1%"

Part Number: JSB121

Tab Hole Location = 25"

Part Number: JSB240

1

Tab Hole Location = 2"

Splined
Input
Shaft

Part Number: JSB221

Aug 2000

900P-03-07



HAMMER IDENTIFICATION - Model 900

Serial Number: JSB6115 to JSB91333

JSB00001334 & Up

PART NO |QTY | DESCRIPTION PART NO |QTY | DESCRIPTION
JSB251 Hammer Kit (includes items below) JSB249 Hammer Kit (includes items below)
JSB250 1 Hammer c/w bushing pressed in JSB248 1 Hammer c/w bushing pressed in
JSB246 Bushing only JSB246 Bushing only
126198 1 Bolt 126198 1 Bolt
233113 1 Nut 233113 1 Nut

21} 21}
6%..
5%..

Note:

Do not install this hammer

on rotor # JSB121

PART NO |QTY | DESCRIPTION PART NO |QTY | DESCRIPTION

JSB253 Hammer Kit (includes items below) JSB268 Hammer Kit (includes items below)
550312 1 Hammer 550319 1 Hammer
JSB300 1 Bushing, Steel JSB300 1 Bushing, Steel
126198 1 Bolt 126198 1 Bolt
233113 1 Nut 233113 1 Nut

Hammers shown above are those currently available as replacement parts. In order to maintain proper rotor
balance, it is important that all hammers are the same length. Before supplying parts to your customers, verify
that the correct hammer length has been determined.

Aug 2000

Page 3.8

900P-03-08



ROTOR ASSEMBLY - Model 900

Serial Number: JSB00011456 to JSB00031703

900051704 to 900051728

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 12 126116 16 | Capscrew, 1/2 x 1 3/4 NC
2 244080 1 Cotter Pin, 3/16 x 2 13 387708 | 32 [ Washer, 1/2 Structural
3 JSB265 1 Shield, PTO 14 387008 16 | Washer, 1/2 Flat
4 109211 2 | Bearing Unit, 2" 15 145210 20 | Flange Nut, 1/2 NC
(includes 5, 6) 16 233111 8 Nut, 5/8 Stover Lock NC
5 080300 2 | Bearing, 2" 17 387318 8 | Washer, 5/8 Flat
6 101011 2 Bearing Housing, F211 18 | JSB187 2 Bolt, Height Adjustment
7 JSB264 1 Rotor Mount, Front 19 126198 32 | Bolt, Hammer, 3/4 x4 NC
8 JSB007 1 Rotor Mount, Rear 20 233113 32 | Nut, 3/4 Stover Lock, NC
9 JSB240 1 Rotor, Splined Input Shaft 21 157046 1 Machinery Bushing, M48H
10 550319 32 | Hammer, 5 1/4" JSB268 | 32 | Hammer Kit
11 JSB300 | 32 | Bushing (includes 10, 11, 19, 20)
Sep 2006 Page 3.9 900P-03-09



ROTOR ASSEMBLY - Model 900

Serial Number: 900061729 & Up

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB038 1 Pin, PTO Shield 12 126116 16 | Capscrew, 1/2 x 1 3/4 NC
2 244080 1 Cotter Pin, 3/16 x 2 13 387708 | 32 [ Washer, 1/2 Structural
3 JSB265 1 Shield, PTO 14 387008 16 | Washer, 1/2 Flat
4 109211 2 | Bearing Unit, 2" 15 145210 4 | Flange Nut, 1/2 NC
(includes 5, 6) 16 233111 8 Nut, 5/8 Stover Lock NC
5 080300 2 | Bearing, 2" 17 387318 8 | Washer, 5/8 Flat
6 101011 2 Bearing Housing, F211 18 | JSB187 2 Bolt, Height Adjustment
7 JSB264 1 Rotor Mount, Front 19 126198 32 | Bolt, Hammer, 3/4 x4 NC
8 JSB007 1 Rotor Mount, Rear 20 | 233113 [ 32 | Nut, 3/4 Stover Lock, NC
9 JSB240 1 Rotor, Splined Input Shaft 21 157046 1 Machinery Bushing, M48H
10 | 550319 [ 32 | Hammer, 5 1/4" 22 | 233108 16 | Nut, 1/2 Stover Lock NC
11 | JSB300 | 32 | Bushing JSB268 | 32 | Hammer Kit
(includes 10, 11, 19, 20)
Sep 2006 Page 3.10 900P-03-10



DRIVE LINE - Model 900

Serial Number: JSB6115 to JSB6274

Bondioli & Pavesi Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB083 1 Drive Line, 80° CV 17 382725 1 Nylon Bearing, Inner Tube
(includes 2, 22) 18 386130 1 Inner Yoke and Tube, CV
2 503126 1 Half Shaft, Tractor End (includes 19, 20, 21)
(includes 3, 7, 13) 19 | 379865 1 | Yoke, Inner Tube
3 503128 1 Half Shaft, Tractor End, w/o 20 503101 1 Roll Pin
Shields (includes 4, 5, 6, 9) 21 386132 1 Inner Tube, 37"
4 378139 1 | Tractor Yoke, CV 22 | JSB032 1 Half Shaft, Implement End
5 381070 2 | Cross Kit, CV (includes 16, 23)
6 386140 1 | Center Body, CV 23 | JSB034 1 Half Shaft, Implement End
7 382770 1 Shield, CV Joint w/o Shields (includes 18, 24-27)
(includes 8) 24 | 381066 1 Cross Kit
8 382771 2 Bearing, CV Joint Shield 25 | JSB074 1 Shear Yoke c/w Bushings
9 386120 1 Outer Yoke and Tube. CV (includes 26)
(includes 10, 11, 12) 26 | JSB031 2 | Shear Bushing
10 379855 1 Yoke, Outer Tube, CV 27 155102 1 Bushing, Bronze
11 503100 1 Roll Pin 11/2x13/4x2
12 386122 1 QOuter Tube, 37" 28 126069 1 Capscrew, 3/8 x 3 NC
13 | 382710 1 Half Shield, Tractor End 29 | 232006 2 | Nut, 3/8 Nylon Lock
(includes 14) 30 | JSBO73 1 Drive Hub
14 382720 1 Nylon Bearing, Outer Tube (includes 26)
15 382765 1 Shield, Drive Line, CV 31 126067 1 Capscrew, 3/8 x2 1/2NC Gr5
(includes 13, 16) 32 | JSBO75 1 Key, 1/2x1/2x2
16 382715 1 Half Shield, Implement End
(includes 17)
Aug 2000 Page 4.1 900P-04-01



DRIVE LINE - Model 900

Serial Number: JSB6115 to JSB6274

Bondioli & Pavesi Conventional

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB082 1 Drive Line, Standard 14 382725 1 Nylon Bearing, Inner Tube
(includes 2, 19) 15 386110 1 Inner Yoke and Tube
2 503122 1 Half Shaft, Tractor End (includes 16, 17, 18)
(includes 3, 10) 16 | 379865 1 | Yoke, Inner Tube
3 503124 1 Half Shaft, Tractor End, w/o 17 503101 1 Roll Pin
Shields (includes 4, 5, 6) 18 386111 1 Inner Tube, 44"
4 378138 1 | Tractor Yoke 19 | JSB033 1 Half Shaft, Implement End
5 381066 2 | Cross Kit (includes 13, 20)
6 386100 1 | Outer Yoke and Tube 20 | JSB068 1 Half Shaft, Implement End
(includes 7, 8, 9) w/o Shields (includes 5, 15, 21-23)
7 379870 1 Yoke, Outer Tube 21 JSB074 1 Shear Yoke c/w Bushings
8 503100 1 Roll Pin (includes 22)
9 386101 1 Quter Tube, 44" 22 | JSB0O31 2 | Shear Bushing
10 | 382700 1 Half Shield, Tractor End 23 | 155102 1 Bushing, Bronze
(includes 11) 11/2x13/4x2
1 382720 1 Nylon Bearing, Outer Tube 24 126069 1 Capscrew, 3/8 x 3 NC
12 | 382760 1 Shield, Drive Line 25 | 232006 2 | Nut, 3/8 Nylon Lock
(includes 10, 13) 26 | JSB073 1 Drive Hub
13 382705 1 Half Shield, Implement End (includes 22)
(includes 14) 27 126067 1 Capscrew, 3/8 x2 1/2NC Gr5
28 | JSB075 1 Key, 1/12x1/2x 2
Jul 2002 Page 4.2 900P-04-02



DRIVE LINE - Model 900

Serial Number: JSB6275 to JSB7314

Weasler Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB036 1 Drive Line, 80° CV 12 | JSBO035 1 Half Shaft, Implement End
(includes 2, 12) (includes 11, 13)
2 503192 1 Half Shaft, Tractor End 13 | JSB069 1 Half Shaft, Implement End
(includes 3, 9) w/o Shields (includes 14-18)
3 503193 1 Half Shaft, Tractor End, w/o 14 386205 1 Yoke, Tube and Slip Sleeve
Shields (includes 4, 5, 6, 7) 15 381035 1 Cross Kit
4 378522 1 | Tractor Yoke, CV 16 | JSBO30 1 | Shear Yoke c/w Bushings
5 381036 2 | Cross Kit, CV (includes 17)
6 386210 1 Center Body, CV 17 | JSBO031 2 | Shear Bushing
7 386201 1 Yoke and Shaft Assembly 18 155102 1 Bushing, Bronze
8 382814 1 Shield Asm, Complete 11/2x13/4x2
(includes 9, 11) 19 126069 1 Capscrew, 3/8 x 3 NC
9 382820 1 Shield, Quter (includes 10) 20 | 232006 2 | Nut, 3/8 Nylon Lock
10 | 382730 2 | Bearing & Retainer Kit 21 | JSB029 1 Drive Hub
1 382822 1 Shield, Inner (includes 10) (includes 17)
22 126067 1 Capscrew, 3/8 x2 1/2NC Gr5
23 | JSB075 1 Key, 1/12x1/2x 2
May 2004 Page 4.3 900P-04-03



DRIVE LINE - Model 900

Serial Number: JSB7315 to JSB7517

Bondioli & Pavesi Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 503200 1 Drive Line, 80° CV 16 382715 1 Half Shield, Implement End
(includes 2, 22) (includes 17)

2 503201 1 Half Shaft, Tractor End 17 382725 1 Nylon Bearing, Inner Tube
(includes 3, 7, 13) 18 386131 1 Inner Yoke and Tube, CV

3 503203 1 Half Shaft, Tractor End, w/o (includes 19, 20, 21)
Shields (includes 4, 5, 6, 9) 19 379865 1 Yoke, Inner Tube

4 378139 1 Tractor Yoke, CV 20 503101 1 Roll Pin

5 381070 2 | Cross Kit, CV 21 386133 1 Inner Tube, 33"

6 386140 1 | Center Body, CV 22 | 503202 1 Half Shaft, Implement End

7 382770 1 Shield, CV Joint (includes 16, 23)
(includes 8) 23 | 503204 1 Half Shaft, Implement End

8 382771 2 | Bearing, CV Joint Shield w/o Shields (includes 18, 24-26)

9 386121 1 Outer Yoke and Tube. CV 24 381066 1 Cross Kit
(includes 10, 11, 12) 25 | 379850 1 Ball Shear, 2" Bore

10 379855 1 Yoke, Outer Tube, CV (includes 26)

11 503100 1 Roll Pin 26 133650 1 Capscrew, 12mm x 50mm

12 386123 1 QOuter Tube, 33" Socket Head

13 382710 1 Half Shield, Tractor End 27 232006 1 Nut, 3/8 Nylon Lock
(includes 14) 28 126065 1 Capscrew, 3/8 x2NC Gr 5

14 382720 1 Nylon Bearing, Outer Tube 29 | JSB075 1 Key, 1/2x1/2x2

15 382765 1 Shield, Drive Line, CV
(includes 13, 16)

Aug 2000 Page 4.4 900P-04-04



DRIVE LINE - Model 900

Serial Number: JSB7518 to JSB91333

Weasler Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 503190 1 Drive Line, 80° CV *14 | 378861 1 Ball Shear, 1 3/4-20 Spline
(includes 2, 10) 15 126171 2 | Capscrew, 5/8 x3 1/2NC
2 503192 1 Half Shaft, Tractor End 16 232010 2 | Nut, 5/8 Nylon Lock
(includes 3, 8) *17 | 126066 1 Capscrew, 3/8 x 2 1/4 NC Gr5
3 503193 1 Half Shaft, Tractor End, w/o 18 387306 | 0-3 | Washer, 3/8 SAE
Shields (includes 4, 5, 6, 7) (Use as required)
4 378522 1 | Tractor Yoke, CV 19 | 233110 1 Nut, 3/8 Stover Lock
5 381036 2 | Cross Kit, CV
6 386210 1 Center Body, CV
7 386201 1 | Yoke and Shaft Assembly ALTERNATE REPLACEMENT COMPONENTS
8 382815 1 Shield Asm, Complete Ball Shear Part Number 378861 has a Shear Pin
(includes 9) radius of 2 1/2". Use only Grade 5 Bolts with this
9 382730 2 Bearing & Retainer Kit Ball Shear.
10 | 503191 1 Half Shaft, Implement End Alternative Ball Shear Part Number 378862 may be
(includes 8, 11) used in place of the original. This unit has a Shear
1 503194 1 Half Shaft, Implement End Pin radius of 2 1/4". Use Grade 8 Bolts with this
wi/o Shields (includes 12-14) Ball Shear.
12 386206 1 Yoke, Tube and Slip Sleeve ITEM| PART NO |QTY | DESCRIPTION
13 | 381035 1 Cross Kit *14 | 378862 1 Ball Shear, 1 3/4-20 Spline
*17 | 1260668 1 Capscrew, 3/8 x 2 1/4 NC Gr8
Sep 2006 Page 4.5 900P-04-05



DRIVE LINE - Model 900

Serial Number: JSB00001334 To JSB00001455

Weasler Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 503190 1 Drive Line, 80° CV 15 126171 2 Capscrew, 5/8 x 3 1/2 NC
(includes 2, 10) 16 232010 2 | Nut, 5/8 Nylon Lock
2 503192 1 Half Shaft, Tractor End *17 | 126066 1 Capscrew, 3/8 x 2 1/4 NC Gr5
(includes 3, 8) 18 | 387306 | 0-3 | Washer, 3/8 SAE
3 503193 1 Half Shaft, Tractor End, w/o (Use as required)
Shields (includes 4, 5, 6, 7) 19 233110 1 Nut, 3/8 Stover Lock
4 378522 1 Tractor Yoke, CV 20 | JSB263 1 Sleeve, Spacer
5 381036 2 Cross Kit, CV 21 157046 1 Machinery Bushing, M48H
6 386210 1 Center Body, CV
7 386201 1 Yoke and Shaft Assembly
8 382815 1 Shield Asm, Complete ALTERNATE REPLACEMENT COMPONENTS
(includes 9) Ball Shear Part Number 378861 has a Shear Pin
9 382730 2 Bearing & Retainer Kit radius of 2 1/2". Use only Grade 5 Bolts with this
10 | 503191 1 Half Shaft, Implement End Ball Shear.
(includes 8, 11) Alternative Ball Shear Part Number 378862 may be
11 503194 1 Half Shaft, Implement End used in place of the original. This unit has a Shear
wi/o Shields (includes 12-14) Pin radius of 2 1/4". Use Grade 8 Bolts with this
12 386206 1 Yoke, Tube and Slip Sleeve Ball Shear.
13 | 381035 1 Cross Kit ITEM| PART NO |QTY | DESCRIPTION
*14 | 378861 1 Ball Shear, 1 3/4-20 Spline *14 | 378862 1 Ball Shear, 1 3/4-20 Spline
*17 | 1260668 1 Capscrew, 3/8 x 2 1/4 NC Gr8
Sep 2006 Page 4.6 900P-04-06



DRIVE LINE - Model 900

Serial Number: JSB00011456 to JSB00031703

900051704 & Up

Weasler Constant Velocity

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 503190 1 Drive Line, 80° CV 11 503194 1 Half Shaft, Implement End
(includes 2, 10) w/o Shields (includes 12-14)
2 503192 1 Half Shaft, Tractor End 12 386206 1 Yoke, Tube and Slip Sleeve
(includes 3, 8) 13 | 381035 1 Cross Kit
3 503193 1 Half Shaft, Tractor End, w/o 14 378862 1 Ball Shear, 1 3/4-20 Spline
Shields (includes 4, 5, 6, 7) 15 126171 2 Capscrew, 5/8 x 3 1/2 NC
4 378522 1 Tractor Yoke, CV 16 233111 2 | Nut, 5/8 Stover NC
5 381036 2 | Cross Kit, CV 17 | 1260668 1 Capscrew, 3/8 x 2 1/4 NC Gr 8
6 386210 1 Center Body, CV 18 387306 | 0-3 | Washer, 3/8 SAE
7 386201 1 Yoke and Shaft Assembly (Use as required)
8 382815 1 Shield Asm, Complete 19 233110 1 Nut, 3/8 Stover NC
(includes 9) 20 | JSB263 1 Sleeve, Spacer
9 382730 2 | Bearing & Retainer Kit 21 157046 1 Machinery Bushing, M48H
10 | 503191 1 Half Shaft, Implement End
(includes 8, 11)
Sep 2006 Page 4.7 900P-04-07



LOAD FRAME ASSEMBLY - Model 900

Serial Number: JSB6115 to JSB6163

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB011 1 Bale Tine, Left 9 JSB014 1 Pin, Transport Lock
2 JSB012 1 Bale Tine, Right (shown) 10 | 248009 1 Hair Pin, #9
3 JSB013 2 | Pin, Bale Tine 11 | JSB0O15 2 | Lift Cylinder
4 244094 4 | Cotter Pin, 1/4 x 2 12 | JSB020 4 | Pin, Lift Cylinder
5 JSB071 2 | Tine Mount Bracket 13 | 244080 4 | Cotter Pin, 3/16 x 2
6 JSB072 4 | Clamp Plate 14 127201 8 | Capscrew, 3/4 x 5 NF Gr8
7 JSB070 1 Lift Frame 15 | 389112 8 | Washer, 3/4 Lock
8 JSB010 2 | Pin, Lift Frame 16 | 227012 8 | Nut, 3/4 Hex NF Gr8
When ordering replacement bale tines (items 1 or 2)
the following components must also be ordered.
JSB096 1 | Bolt, Bale Tine
232018 1 Nut, 1 1/8 NC Nylon Lock
Aug 2000 Page 5.1 900P-05-01



LOAD FRAME ASSEMBLY - Model 900

Serial Number: JSB6164 to JSB7314

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB011 1 Bale Tine, Left 9 JSB014 1 Pin, Transport Lock
2 JSB012 1 | Bale Tine, Right (shown) 10 | 248009 1 Hair Pin, #9
3 JSB013 2 | Pin, Bale Tine 11 | JSB0O15 2 | Lift Cylinder
4 244094 4 | Cotter Pin, 1/4 x 2 12 | JSB020 4 | Pin, Lift Cylinder
5 JSB071 2 | Tine Mount Bracket 13 | 244080 4 | Cotter Pin, 3/16 x 2
6 138603 4 | U-Bolt, 3/4 NC Gr8 14 | 389112 8 | Washer, 3/4 Lock
7 JSB070 1 | Lift Frame 15 | 2260128 | 8 | Nut, 3/4 Hex NC Gr8
8 JSB010 2 | Pin, Lift Frame
When ordering replacement bale tines (items 1 or 2)
the following components must also be ordered.
JSB096 1 | Bolt, Bale Tine
232018 1 Nut, 1 1/8 NC Nylon Lock
Aug 2000 Page 5.2 900P-05-02



LOAD FRAME ASSEMBLY - Model 900 Serial Number: JSB7315 to JSB91333

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB011 1 Bale Tine, Left 9 JSB014 1 Pin, Transport Lock
2 JSB012 1 Bale Tine, Right (shown) 10 248009 1 Hair Pin, #9
3 JSB096 2 | Bolt, Bale Tine 11 | JSB100 2 | Lift Cylinder
4 244094 6 | Cotter Pin, 1/4 x 2 12 | JSB020 4 | Pin, Lift Cylinder
5 JSB071 2 | Tine Mount Bracket 13 232018 2 | Nut, 1 1/8 Nylon Lock NC
6 138603 4 | U-Bolt, 3/4 NC Gr8 14 389112 8 | Washer, 3/4 Lock
7 JSB070 1 Lift Frame 15 | 2260128 | 8 | Nut, 3/4 Hex NC Gr8
8 JSB010 2 Pin, Lift Frame

Aug 2000 Page 5.3 900P-05-03



LOAD FRAME ASSEMBLY - Model 900 serial Number: JSB00001334 to JSB00001455

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB011 1 Bale Tine, Left 9 JSB014 1 Pin, Transport Lock
2 JSB012 1 Bale Tine, Right (shown) 10 248009 1 Hair Pin, #9
3 JSB096 2 Pin, Bale Tine 11 JSB100 2 | Lift Cylinder
4 244094 6 | Cotter Pin, 1/4 x 2 12 | JSB020 4 | Pin, Lift Cylinder
5 JSBO071 2 | Tine Mount Bracket 13 232018 2 | Nut, 1 1/8 Nylon Lock NC
6 138603 4 | U-Bolt, 3/4 NC Gr8 14 389112 8 | Washer, 3/4 Lock
7 JSB070 1 Lift Frame 15 | 2260128 | 8 | Nut, 3/4 Hex NC Gr8
8 JSB267 2 Pin, Lift Frame 16 157022 2 Machinery Bushing, M28H

Feb 2002 Page 5.4 900P-05-04



LOAD FRAME ASSEMBLY - Model 900

Serial Number: JSB00011456 to JSB00031703
900051704 to 900051728

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSBO11 1 Bale Tine, Left 11 387006 12 | Washer, 3/8 Flat
2 JSB012 1 Bale Tine, Right (shown) 12 | JSB014 1 Pin, Transport Lock
3 JSB096 2 | Pin, Bale Tine 13 248009 1 Hair Pin, #9
4 244094 2 | Cotter Pin, 1/4 x 2 14 | JSB100 2 | Lift Cylinder
5 JSB071 2 | Tine Mount Bracket 15 JSB281 4 Pin, Lift Cylinder
6 138603 4 | U-Bolt, 3/4 NC Gr8 16 233120 2 | Nut, 11/8 Stover NC
7 JSB070 1 Lift Frame 17 389112 8 | Washer, 3/4 Lock
8 JSB267 2 | Pin, Lift Frame 18 | 2260128 | 8 | Nut, 3/4 Hex NC Gr8
9 126063 6 | Capscrew, 3/8x11/2NC 19 157022 2 | Machinery Bushing, M28H
10 145200 6 | Flange Nut, 3/8 NC
Sep 2006 Page 5.5 900P-05-05




LOAD FRAME ASSEMBLY - Model 900 Serial Number: 900061729 & Up

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSBO11 1 Bale Tine, Left 11 387006 12 | Washer, 3/8 Flat
2 JSB012 1 Bale Tine, Right (shown) 12 | JSB014 1 Pin, Transport Lock
3 JSB096 2 | Pin, Bale Tine 13 248009 1 Hair Pin, #9
4 244094 2 | Cotter Pin, 1/4 x 2 14 | JSB100 2 | Lift Cylinder
5 JSB071 2 | Tine Mount Bracket 15 JSB281 4 Pin, Lift Cylinder
6 138603 4 | U-Bolt, 3/4 NC Gr8 16 233120 2 | Nut, 11/8 Stover NC
7 JSB070 1 Lift Frame 17 389112 8 | Washer, 3/4 Lock
8 JSB267 2 | Pin, Lift Frame 18 | 2260128 | 8 | Nut, 3/4 Hex NC Gr8
9 126063 6 | Capscrew, 3/8x11/2NC 19 157022 2 | Machinery Bushing, M28H
10 | 233110 6 | Nut, 3/8 Stover NC

Sep 2006 Page 5.6 900P-05-06



DEFLECTOR ASSEMBLY - Model 900

Serial Number: JSB6115 to JSB7314

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB045 1 Deflector Frame 10 | JSBO77 1 Extension, Deflector
2 JSB046 1 Pin, Deflector Rear 11 JSB076 1 Clamp Plate
3 JSB081 1 Pin, Deflector Front 12 | JSB054 2 | Clamp Plate, Inner
4 387009 2 | Washer, 9/16 Flat 13 321101 36 | Screw, #10-24 Wafer Tek
5 244047 2 | Cotter Pin, 1/8 x 1 14 126035 8 | Capscrew, 5/16 x 1 NC
6 JSB049 1 Lock Pin 15 387005 8 | Washer, 5/16 Flat
7 254180 1 Roll Pin, 1/4 x 1 1/2 16 389105 8 | Washer, 5/16 Lock
8 (34724752 | 1 Spring 17 226005 8 Nut, 5/16 Hex NC
9 387318 1 Washer, 5/8 SAE
Aug 2000 Page 6.1 900P-06-01



DEFLECTOR ASSEMBLY - Model 900

Serial Number: JSB7315 to JSB91333
JSB00001334 to JSB00001455

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB122 1 Deflector Frame 9 186140 1 Extension, Deflector
2 126149 1 Capscrew. 9/16 x 3 1/2 NC 10 | JSB076 1 Clamp Plate
3 126151 1 Capscrew, 9/16 x4 NC 11 JSB095 2 Clamp Plate, Inner
4 232009 2 Nut, 9/16 NC Nylon Lock 12 321101 36 | Screw, #10-24 Wafer Tek
5 JSB097 1 Lock Pin 13 126035 8 | Capscrew, 5/16 x 1 NC
6 254180 1 Roll Pin, 1/4 x1 1/2 14 387005 8 | Washer, 5/16 Flat
7 134724752 | 1 Spring 15 389105 8 | Washer, 5/16 Lock
8 387318 1 Washer, 5/8 SAE 16 | 226005 8 | Nut, 5/16 Hex NC
Feb 2002 Page 6.2 900P-06-02



DEFLECTOR ASSEMBLY - Model 900

Serial Number: JSB00011456 to JSB00031703

900051704 to 900051728

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB122 1 Deflector Frame 10 | JSB0O76 1 Clamp Plate
2 126149 1 Capscrew. 9/16 x 3 1/2 NC 11 JSB095 2 Clamp Plate, Inner
3 126151 1 Capscrew, 9/16 x4 NC 12 321101 36 | Screw, #10-24 Wafer Tek
4 233109 2 Nut, 9/16 Stover NC 13 126035 8 | Capscrew, 5/16 x 1 NC
5 JSB097 1 Lock Pin 14 387005 8 | Washer, 5/16 Flat
6 254180 1 Roll Pin, 1/4 x 1 1/2 15 145205 8 | Flange Nut, 5/16 NC
7 134724752 | 1 Spring 16 347307 1 Spring, 7" Ext
8 387318 1 Washer, 5/8 SAE 17 126123 1 Capscrew, 1/2 x 3 1/2 NC
9 186140 1 Extension, Deflector 18 233108 1 Nut, 1/2 Stover NC
Sep 2006 Page 6.3 900P-06-03



DEFLECTOR ASSEMBLY - Model 900

Serial Number: 900061729 & Up

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB122 1 Deflector Frame 10 | JSB0O76 1 Clamp Plate
2 126149 1 Capscrew. 9/16 x 3 1/2 NC 11 JSB095 2 Clamp Plate, Inner
3 126151 1 Capscrew, 9/16 x4 NC 12 321101 36 | Screw, #10-24 Wafer Tek
4 233109 2 Nut, 9/16 Stover NC 13 126035 8 | Capscrew, 5/16 x 1 NC
5 JSB097 1 Lock Pin 14 387005 8 | Washer, 5/16 Flat
6 254180 1 Roll Pin, 1/4 x 1 1/2 15 233107 8 | Nut, 5/16 Stover NC
7 134724752 | 1 Spring 16 347307 1 Spring, 7" Ext
8 387318 1 Washer, 5/8 SAE 17 126123 1 Capscrew, 1/2 x 3 1/2 NC
9 186140 1 Extension, Deflector 18 233108 1 Nut, 1/2 Stover NC
Sep 2006 Page 6.4 900P-06-04



VALVE SHIFTER ASSEMBLY - Model 900 Serial Number: JSB6115 to JSB6163

ot

NS~

Q o

N

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 [208BA11CF| 1 Valve, Single Spool 10 126065 3 Capscrew, 3/8 x 2 NC

2 JSB040 1 Shifter Spool 11 126071 2 Capscrew, 3/8 x3 1/2NC

3 254127 1 Roll Pin, 3/16 x 1 12 126074 1 Capscrew, 3/8 x4 1/2 NC

4 JSB043 1 Guide Bearing 13 387006 8 | Washer, 3/8 Flat

5 JSB044 1 Cover Plate 14 389106 5 | Washer, 3/8 Lock

6 JSB042 1 Bolt, Shifter Spring 15 226006 5 | Nut, 3/8 Hex NC

7 JSB041 1 Shift Lever 16 232006 1 Nut, 3/8 Nylon Lock NC

8 155015 2 | Bushing, Bronze 17 131232 2 | PlowBolt, 1/2 x 3 NC
1/2x3/8x1 18 389108 1 Washer, 1/2 Lock

9 347315 1 Spring, 15" 19 226008 5 | Nut, 1/2 Hex NC

Jun 2003 Page 7.1 900P-07-01



VALVE SHIFTER ASSEMBLY - Model 900 Serial Number: JSB6164 to JSB8664

ot

NS~

Q o

N

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 [208BA11CF| 1 Valve, Single Spool 10 126065 3 Capscrew, 3/8 x 2 NC

2 JSB040 1 Shifter Spool 11 126071 2 Capscrew, 3/8 x3 1/2NC

3 254127 1 Roll Pin, 3/16 x 1 12 126074 1 Capscrew, 3/8 x4 1/2 NC

4 JSB043 1 Guide Bearing 13 387006 8 | Washer, 3/8 Flat

5 JSB044 1 Cover Plate 14 389106 5 | Washer, 3/8 Lock

6 JSB087 1 Bolt, Shifter Spring 15 226006 5 | Nut, 3/8 Hex NC

7 JSB041 1 Shift Lever 16 232006 1 Nut, 3/8 Nylon Lock NC

8 155015 2 | Bushing, Bronze 17 131232 2 | PlowBolt, 1/2 x 3 NC
1/2x3/8x1 18 389108 1 Washer, 1/2 Lock

9 347315 1 Spring, 15" 19 226008 6 | Nut, 1/2 Hex NC

Jun 2003 Page 7.2 900P-07-02



Serial Number: JSB8665 to JSB91333
VALVE SHIFTER ASSEMBLY - Model 900 JSB00001334 to JSB00001455

ot

NS~

Q o

N

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION

1 [208BA11CF| 1 Valve, Single Spool 10 126065 3 Capscrew, 3/8 x 2 NC

2 JSB040 1 Shifter Spool 11 126071 2 Capscrew, 3/8 x3 1/2NC

3 254127 1 Roll Pin, 3/16 x 1 12 126074 1 Capscrew, 3/8 x4 1/2 NC

4 JSB043 1 Guide Bearing 13 387006 8 | Washer, 3/8 Flat

5 JSB044 1 Cover Plate 14 389106 5 | Washer, 3/8 Lock

6 JSB087 1 Bolt, Shifter Spring 15 226006 5 | Nut, 3/8 Hex NC

7 JSB041 1 Shift Lever 16 232006 1 Nut, 3/8 Nylon Lock NC

8 155014 2 | Bushing, Bronze 17 131232 2 | PlowBolt, 1/2 x 3 NC
12x3/8x11/2 18 389108 1 Washer, 1/2 Lock

9 347315 1 Spring, 15" 19 226008 6 | Nut, 1/2 Hex NC

Jun 2003 Page 7.3 900P-07-03



Serial Number: JSB00011456 to JSB00031703

VALVE SHIFTER ASSEMBLY - Model 900

900051704 to 900051728

@\ @ﬁf

J

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 [208BA11CF| 1 Valve, Single Spool 9 347315 1 Spring, 15"
2 JSB040 1 Shifter Spool 10 126065 3 Capscrew, 3/8 x 2 NC
3 254127 1 Roll Pin, 3/16 x 1 11 126071 2 | Capscrew, 3/8 x3 1/2 NC
4 JSB043 1 Guide Bearing 12 126074 1 Capscrew, 3/8 x4 1/2 NC
5 JSB044 1 Cover Plate 13 387006 8 | Washer, 3/8 Flat
6 JSB087 1 Bolt, Shifter Spring 14 145200 5 Flange Nut, 3/8 NC
7 JSB041 1 Shift Lever 15 233110 1 Nut, 3/8 Stover NC
8 1565014 2 | Bushing, Bronze 16 119168 2 | Carriage Bolt, 1/2 x 3 NC
1/2x3/8x11/2 17 145210 6 | Flange Nut, 1/2 NC
Sep 2006 Page 7.4 900P-07-04



VALVE SHIFTER ASSEMBLY - Model 900

Serial Number: 900061729 & Up

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 [208BA11CF| 1 Valve, Single Spool 9 347315 1 Spring, 15"
2 JSB040 1 Shifter Spool 10 126065 3 Capscrew, 3/8 x 2 NC
3 254127 1 Roll Pin, 3/16 x 1 11 126071 2 | Capscrew, 3/8 x3 1/2 NC
4 JSB043 1 Guide Bearing 12 126074 1 Capscrew, 3/8 x4 1/2 NC
5 JSB044 1 Cover Plate 13 387006 8 | Washer, 3/8 Flat
6 JSB087 1 Bolt, Shifter Spring 14 233110 6 Nut, 3/8 Stover NC
7 JSB041 1 Shift Lever 15 119168 2 | Carriage Bolt, 1/2 x 3 NC
8 1565014 2 | Bushing, Bronze 16 145210 6 | Flange Nut, 1/2 NC

1/2x3/8x11/2
Sep 2006 Page 7.5 900P-07-05



BALE CRADLE CYLINDER - Model 900

Serial Number: JSB6115 to JSB6163

2@
/ /|
7
ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
JSB024 Bale Cradle Cylinder WSKO008 Seal Kit (includes 9 to 14)
(includes 1 to 14) 9 333125 1 | Wiper, D1250

1 JSB025 1 | Tube Assembly 10 | 329218 1 O-Ring, 218
2 JSB026 1 Shaft Assembly 11 325218 1 Backup Ring, 218
3 JSB027 1 Head 12 | 329326 2 | O-Ring, 326
4 JSB028 1 Piston 13 | 325326 3 | Backup Ring, 326
5 233106 1 Nut, 5/8 Stover Lock NF 14 329114 1 O-Ring, 114
6 194310 1 End Cap
7 100024 2 | Ball Bushing, 1 1/2
8 345244 2 Snap Ring, 2 7/16 Internal
To upgrade this cylinder to JSB110 specifications,
replace items 3, 4, 6, 9 to 14 with following:
3 JSB111 1 Head
4 JSB028 1 Piston
6a 194300 1 End Cap
6b 194301 1 Packing Nut

WSK430 | 1 | Seal Kit

Aug 2000 Page 8.1 900P-08-01



BALE CRADLE CYLINDER - Model 900 Serial Number: JSB6164 to JSB7314

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
JSB024 Bale Cradle Cylinder WSK009 Seal Kit (includes 9 to 14)

(includes 1 to 15) 9 333125 1 Wiper, D1250

1 JSB025 1 | Tube Assembly 10 | 331005 1 Seal, Polypak

2 JSB026 1 | Shaft Assembly 11/20Dx11/41D x .250B

3 JSB027 1 Head 11 329326 1 O-Ring, 326

4 JSB028 1 Piston 12 | 325326 1 Backup Ring, 326

5 233106 1 Nut, 5/8 Stover Lock NF 13 | 329114 1 0O-Ring, 114

6 194310 1 End Cap 14 | 334200 1 Seal, RPS2000 Piston Ring

7 100024 2 | Ball Bushing, 1 1/2 15 332201 1 | Wear Ring

8 345244 2 Snap Ring, 2 7/16 Internal

To upgrade this cylinder to JSB110 specifications,
replace items 3, 6, 9 to 15 with following:

3 JSB111 1 | Head

6a 194300 1 End Cap

6b | 194301 1 | Packing Nut
WSK430 | 1 | Seal Kit

Aug 2000 Page 8.2 900P-08-02



BALE CRADLE CYLINDER - Model 900

Serial Number: JSB7315 to JSB91333
JSB00001334 to JSB00031703

900051704 & Up

' ail@®
/ / / |
ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
JSB110 Bale Cradle Cylinder WSK430 Seal Kit (includes 11 to 22)
(includes 1 to 22) 11 333125 1 Wiper, D1250
1 JSB025 1 | Tube Assembly 12 330411 1 | Top Adapter, 1 1/4x1 3/4
2 JSB026 1 | Shaft Assembly 13 | 330410 2 | VeeRing,11/4x13/4
3 JSB111 1 Head 14 | 330413 2 | VeeRing, 11/4x13/4
4 JSB028 1 | Piston Homogenous
5 233106 1 Nut, 5/8 Stover Lock NF 15 | 330412 1 Bottom Adapter, 1 1/4 x 1 3/4
6 194300 1 End Cap 16 | 329130 1 O-Ring, 130
7 194301 1 Packing Nut 17 | 331005 1 Seal, Polypak
8 100024 2 | Ball Bushing, 1 1/2 11/20Dx11/4 1D x .250B
9 345244 2 Snap Ring, 2 7/16 Internal 18 329326 1 O-Ring, 326
10 | 339037 1 1/4 x 1/4 NF Set Screw 19 | 325326 1 Backup Ring, 326
20 | 329114 1 O-Ring, 114
21 334200 1 Seal, RPS2000 Piston Ring
22 | 332201 1 | Wear Ring
Sep 2006 Page 8.3 900P-08-03



LIFT CYLINDER - Model 900 Serial Number: JSB6115 to JSB7314

L]
\I—Lﬁ
] t =
. ]
ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
JSB015 Lift Cylinder WSKO010 Seal Kit (includes 7 to 12)
(includes 1 to 12) 7 333125 1 Wiper, D1250

1 JSB016 1 | Tube Assembly 8 329218 1 O-Ring, 218
2 JSBO17 1 Shaft Assembly 9 325218 1 Backup Ring, 218
3 JSB018 1 Head 10 | 329330 2 | O-Ring, 330
4 JSB019 1 Piston 11 325330 3 | Backup Ring, 330
5 233112 1 Nut, 3/4 Stover Lock NF 12 | 329116 1 0O-Ring, 116
6 194320 1 End Cap

To upgrade this cylinder to JSB100 specifications,
replace items 3, 4, 7 to 12 with following:

3 JSB102 1 | Head

4 JSB103 1 | Piston
WSK441 | 1 | Seal Kit

Aug 2000 Page 9.1 900P-09-01



LIFT CYLINDER - Model 900 Serial Number: JSB7315 to JSB8664

\[L_I'l—l\
T
ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
JSB100 Lift Cylinder WSK440 Seal Kit (includes 7 to 13)
(includes 1 to 13) 7 333125 1 Wiper, D1250
1 JSB016 1 | Tube Assembly 8 331030 1 Seal, Polypak
2 JSB017 1 | Shaft Assembly 15/80Dx11/41Dx.312B
3 JSB102 1 Head 9 329330 1 O-Ring, 330
4 JSB101 1 Piston 10 | 325330 1 Backup Ring, 330
5 233112 1 Nut, 3/4 Stover Lock NF 11 329116 1 0O-Ring, 116
6 194320 1 End Cap 12 | 331044 1 Seal, Polypak
21/20Dx 21D x .375B
13 | 3322503 1 | Wear Ring

To upgrade this cylinder to 1999 specifications,
replace items 4, 7 to 13 with following:

4 JSB103 1 | Piston
WSK441 1 | Seal Kit

Aug 2000 Page 9.2 900P-09-02



Serial Number: JSB8665 to JSB91333
LIFT CYLINDER - Model 900 JSB00001334 to JSB00031703
900051704 & Up

\[L_I'l—l\
AT
ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
JSB100 Lift Cylinder WSK441 Seal Kit (includes 8 to 14)
(includes 1 to 14) 8 333125 1 | Wiper, D1250
1 JSB016 1 | Tube Assembly 331030 1 Seal, Polypak
2 JSB017 1 | Shaft Assembly 9 15/80Dx11/41D x.312B
3 JSB102 1 Head 10 | 329330 1 | O-Ring, 330
4 JSB103 1 Piston 11 325330 1 Backup Ring, 330
5 233112 1 Nut, 3/4 Stover Lock NF 12 | 329116 1 | O-Ring, 116
6 194320 1 End Cap 13 | 334250 1 Piston Ring, RPS2500
7 339037 1 1/4 x 1/4 NF Set Screw 14 | 3322503 1 | Wear Ring

Sep 2006 Page 9.3 900P-09-03



HYDRAULIC CIRCUIT - Model 900

Serial Number: JSB6115 to JSB7314

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB061 2 | Hose, 1/2-2W x 115" 18 196301 2 | Adapter, 06FNPT-08MJIC
2 JSB056 1 Hose, 1/2-1W x 75" 19 | JSB024 2 Cylinder, Bale Cradle
3 JSB055 1 Hose, 1/2-1W x 72" 20 | 196440 2 | Elbow, 08FNPT-08MJIC
4 208175 1 Check Valve, 1/2 21 | JSB053 2 | Pipe, 1/2 x 98"
5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC
6 196409 1 Elbow, 45° 08MNPT-08MJIC 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"
7 208310 1 Flow Control, 1/2 24 | JSB063 1 Hose, 3/8-2W x 19"
8 196382 3 | Elbow, 08MNPT-08MJIC 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"
9 JSB067 1 Hose, 1/2-1W x 18" 26 | JSB065 1 Hose, 3/8-2W x 39"
10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC
11 196386 2 | Elbow, 12MNPT-08MJIC 28 | 196335 1 Adapter, 06 MNPT-08MJIC
12 |208BA11CF| 1 Valve, Single Spool 29 | JSB015 2 | Lift Cylinder
13 | JSBO057 1 Hose, 1/2-1W x 39" 30 | JSBO051 6 | Clamp Plate
14 | JSB058 1 Hose, 1/2-1W x 57" 31 193555 6 | Clamp, Qil Line
15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 32 | 387006 6 | Washer, 3/8 Flat
16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 33 | 232006 6 | Nut, 3/8 Nylon Lock NC
17 | JSB060 1 Hose, 3/8-1W x 39 1/2" 34 | 257004 4 | Pipe Cap, 08MNPT
Jun 2003 Page 10.1 900P-10-01



HYDRAULIC CIRCUIT - Model 900

Serial Number: JSB7315 to JSB8664

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB061 2 | Hose, 1/2-2W x 125" 18 196301 2 | Adapter, 06FNPT-08MJIC
2 JSB056 1 Hose, 1/2-1W x 82" 19 | JSB110 2 Cylinder, Bale Cradle
3 JSB055 1 Hose, 1/2-1W x 85" 20 | 196440 2 | Elbow, 08FNPT-08MJIC
4 208175 1 Check Valve, 1/2 21 | JSB053 2 | Pipe, 1/2 x 99"
5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC
6 196409 1 Elbow, 45° 08MNPT-08MJIC 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"
7 208310 1 Flow Control, 1/2 24 | JSB063 1 Hose, 3/8-2W x 19"
8 196382 3 | Elbow, 08MNPT-08MJIC 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"
9 JSB067 1 Hose, 1/2-1W x 18" 26 | JSB065 1 Hose, 3/8-2W x 39"
10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC
11 196386 2 | Elbow, 12MNPT-08MJIC 28 | 196335 1 Adapter, 06 MNPT-08MJIC
12 |208BA11CF| 1 Valve, Single Spool 29 | JSB100 2 | Lift Cylinder
13 | JSBO057 1 Hose, 1/2-1W x 39" 30 | JSBO051 6 | Clamp Plate
14 | JSB058 1 Hose, 1/2-1W x 57" 31 193555 6 | Clamp, Qil Line
15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 32 | 387006 6 | Washer, 3/8 Flat
16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 33 | 232006 6 | Nut, 3/8 Nylon Lock NC
17 | JSB060 1 Hose, 3/8-1W x 39 1/2" 34 206010 4 Hydraulic Coupler, 1/2"
Jun 2003 Page 10.2 900P-10-02



HYDRAULIC CIRCUIT - Model 900

Serial Number: JSB8665 to JSB91165

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 JSB061 2 | Hose, 1/2-2W x 125" 18 196301 2 | Adapter, 06FNPT-08MJIC

2 JSB056 1 Hose, 1/2-1W x 82" 19 | JSB110 2 Cylinder, Bale Cradle

3 JSB055 1 Hose, 1/2-1W x 85" 20 | 196440 2 | Elbow, 08FNPT-08MJIC

4 208175 1 Check Valve, 1/2 21 | JSB053 2 | Pipe, 1/2 x 99"

5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC

6 196409 1 Elbow, 45° 08MNPT-08MJIC 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"

7 208310 1 Flow Control, 1/2 24 | JSB063 1 Hose, 3/8-2W x 19"

8 196382 3 | Elbow, 08MNPT-08MJIC 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"

9 JSB067 1 Hose, 1/2-1W x 18" 26 | JSB065 1 Hose, 3/8-2W x 39"

10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC

11 196386 2 | Elbow, 12MNPT-08MJIC 28 | 196335 1 Adapter, 06 MNPT-08MJIC

12 |208BA11CF| 1 Valve, Single Spool 29 | JSB100 2 | Lift Cylinder

13 | JSBO057 1 Hose, 1/2-1W x 39" 30 | JSB193 1 Clamp, Hose

14 | JSB058 1 Hose, 1/2-1W x 57" 31 JSB051 2 | Clamp Plate

15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 32 | JSB192 2 | Clamp, Hose

16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 33 | 387006 5 | Washer, 3/8 Flat

17 | JSB060 1 Hose, 3/8-1W x 39 1/2" 34 | 232006 5 | Nut, 3/8 Nylon Lock NC
35 206010 4 Hydraulic Coupler, 1/2"

Jun 2003 Page 10.3 900P-10-03



HYDRAULIC CIRCUIT - Model 900

Serial Number: JSB91166 to JSB91333
JSB00001334 to JSB00001455

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 JSB061 2 | Hose, 1/2-2W x 125" 18 196301 2 | Adapter, 06FNPT-08MJIC

2 JSB056 1 Hose, 1/2-1W x 82" 19 | JSB110 2 Cylinder, Bale Cradle

3 JSB055 1 Hose, 1/2-1W x 85" 20 | 196440 2 | Elbow, 08FNPT-08MJIC

4 208175 1 Check Valve, 1/2 21 | JSB053 2 | Pipe, 1/2 x 99"

5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC

6 196409 1 Elbow, 45° 08MNPT-08MJIC 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"

7 208310 1 Flow Control, 1/2 24 | JSB063 1 Hose, 3/8-2W x 19"

8 196382 3 | Elbow, 08MNPT-08MJIC 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"

9 JSB067 1 Hose, 1/2-1W x 18" 26 | JSB065 1 Hose, 3/8-2W x 39"

10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC

11 196386 2 | Elbow, 12MNPT-08MJIC 28 | 196335 1 Adapter, 06 MNPT-08MJIC

12 |208BA11CF| 1 Valve, Single Spool 29 | JSB100 2 | Lift Cylinder

13 | JSBO057 1 Hose, 1/2-1W x 39" 30 | JSB193 1 Clamp, Hose

14 | JSB058 1 Hose, 1/2-1W x 57" 31 JSB051 2 | Clamp Plate

15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 32 | JSB192 2 | Clamp, Hose

16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 33 | 387006 5 | Washer, 3/8 Flat

17 | JSB060 1 Hose, 3/8-1W x 39 1/2" 34 | 232006 5 | Nut, 3/8 Nylon Lock NC
35 206010 4 Hydraulic Coupler, 1/2"

Jun 2003 Page 10.4 900P-10-04



HYDRAULIC CIRCUIT - Model 900

Serial Number: JSB00011456 to JSB00031703

900051704 to 900051728

5

/@

o

g
2

(&)

®)

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB061 2 | Hose, 1/2-2W x 125" 19 | JSB110 2 | Cylinder, Bale Cradle
2 JSB056 1 Hose, 1/2-1W x 82" 20 | 196440 2 | Elbow, 08FNPT-08MJIC
3 JSB055 1 Hose, 1/2-1W x 85" 21 | JSB053 2 | Pipe, 1/2 x 99"
4 208175 1 Check Valve, 1/2 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC
5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"
6 196409 1 Elbow, 45° 08MNPT-08MJIC 24 | JSB063 1 Hose, 3/8-2W x 19"
7 208310 1 Flow Control, 1/2 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"
8 196382 3 | Elbow, 08MNPT-08MJIC 26 | JSB065 1 Hose, 3/8-2W x 39"
9 JSB067 1 Hose, 1/2-1W x 18" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC
10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 28 | 196335 1 Adapter, 06 MNPT-08MJIC
11 196386 2 | Elbow, 12MNPT-08MJIC 29 | JSB100 2 | Lift Cylinder
12 |208BA11CF| 1 Valve, Single Spool 30 | JSB193 1 Clamp, Hose
13 | JSB057 1 Hose, 1/2-1W x 39" 31 JSB051 2 | Clamp Plate
14 | JSB058 1 Hose, 1/2-1W x 57" 32 | JSB192 2 Clamp, Hose
15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 33 | 233110 5 | Nut, 3/8 Stover NC
16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 34 206010 4 Hydraulic Coupler, 1/2"
17 | JSBO060 1 Hose, 3/8-1W x 39 1/2" 35 [ 126015 2 | Capscrew, 1/4 x2 1/2 NC
18 196301 2 | Adapter, 06FNPT-08MJIC 36 [ 145204 2 | Flange Nut, 1/4 NC
Sep 2006 Page 10.5 900P-10-05



HYDRAULIC CIRCUIT - Model 900

Serial Number: 900061729 & Up

5

/@

o

g
2

(&)

®)

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB061 2 | Hose, 1/2-2W x 125" 19 | JSB110 2 | Cylinder, Bale Cradle
2 JSB056 1 Hose, 1/2-1W x 82" 20 | 196440 2 | Elbow, 08FNPT-08MJIC
3 JSB055 1 Hose, 1/2-1W x 85" 21 | JSB053 2 | Pipe, 1/2 x 99"
4 208175 1 Check Valve, 1/2 22 | 196495 2 | Tee, 08FNPT-08MJIC-08MJIC
5 196298 1 Tee, 0BMNPT-08FNPT-08FNPT 23 | JSB062 1 Hose, 3/8-2W x 16 1/2"
6 196409 1 Elbow, 45° 08MNPT-08MJIC 24 | JSB063 1 Hose, 3/8-2W x 19"
7 208310 1 Flow Control, 1/2 25 | JSB064 1 Hose, 3/8-2W x 26 1/2"
8 196382 3 | Elbow, 08MNPT-08MJIC 26 | JSB065 1 Hose, 3/8-2W x 39"
9 JSB067 1 Hose, 1/2-1W x 18" 27 | 196378 3 | Elbow, 06 MNPT-08MJIC
10 | JSB066 1 Hose, 1/2-1W x 15 1/2" 28 | 196335 1 Adapter, 06 MNPT-08MJIC
11 196386 2 | Elbow, 12MNPT-08MJIC 29 | JSB100 2 | Lift Cylinder
12 |208BA11CF| 1 Valve, Single Spool 30 | JSB193 1 Clamp, Hose
13 | JSB057 1 Hose, 1/2-1W x 39" 31 JSB051 2 | Clamp Plate
14 | JSB058 1 Hose, 1/2-1W x 57" 32 | JSB192 2 Clamp, Hose
15 196485 2 | Tee, 06MNPT-08MJIC-08MJIC 33 | 233110 5 | Nut, 3/8 Stover NC
16 | JSB059 1 Hose, 3/8-1W x 39 1/2" 34 206010 4 Hydraulic Coupler, 1/2"
17 | JSBO060 1 Hose, 3/8-1W x 39 1/2" 35 [ 126015 2 | Capscrew, 1/4 x2 1/2 NC
18 196301 2 | Adapter, 06FNPT-08MJIC 36 | 233105 2 | Nut, 1/4 Stover NC
Sep 2006 Page 10.6 900P-10-06



OPTIONAL EQUIPMENT



HYDRAULIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB902

L=

/
® *I“"‘?'\ :—\i:

Y% o

7

Q

*NOTE

ITEM 25 MUST BE INSTALLED WHEN THE
SHREDDER IS EQUIPPED WITH THE OPTIONAL
GRAIN DISPENSER KIT.

ORDER ITEM 25 SEPARATELY, PART NUMBER JSB126

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB269 1 Cylinder, Complete 16 | JSB028 1 Piston, 2"
(includes 12 - 24) 17 233106 1 Nut, 5/8 Stover NF
2 JSB128 1 Pin, Cylinder Top 18 | 333100 1 | Wiper, D1000
3 JSB129 1 Pin, Cylinder Bottom 19 331001 1 Seal, 1.250 OD x 1D x .187B
4 244080 2 | Cotter Pin, 3/16 x 2 20 | 329326 1 O-Ring, 326
5 196378 2 | Elbow, 06-MNPT x 08-MJIC 21 325326 1 Backup Ring, 326
6 JSB130 1 Hose, 3/8 x 165" 22 | 329114 1 0O-Ring, 114
7 JSB131 1 Hose, 3/8 x 149" 23 | 334200 1 Seal, RPS2000
8 JSB193 1 Clamp, Hose 24 332201 1 | Wear Ring
9 387006 3 | Washer, 3/8 Flat *25 | JSB126 |OPT.| Stroke Control (Used only
10 233110 1 Nut, 3/8 Stover NC with Grain Dispenser)
11 206010 2 Hydraulic Coupler, 1/2" 26 | JSB29%4 1 Cylinder Pocket
12 JSB271 1 Shaft Assembly 27 126071 1 Capscrew, 3/8 x3 1/2NC
13 194310 1 End Cap, 2" 28 | 145200 1 Flange Nut, 3/8 NC
14 | CY0012 1 Head, 2x 1 WSK450 Seal Kit
15 | JSB270 1 Tube Assembly (includes 19 - 24)
WSKO004 Alternate Seal Kit

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN JSB6115 to JSB91333, JSB00001334 to JSB00031703

Model 920 with SN JSB20990101 to JSB20990178, JSB20000179 to JSB20030877

Model 950 with SN JSB50020101 to JSB50020120

May 2004

Page 1.3

JSB902P-01-03



HYDRAULIC DEFLECTOR LIFT KIT PARTS LIST Part Number: JSB921

*NOTE

@ @ @ @ * @ @ ITEM 25 MUST BE INSTALLED WHEN THE
SHREDDER IS EQUIPPED WITH THE OPTIONAL
GRAIN DISPENSER KIT.
ORDER ITEM 25 SEPARATELY, PART NUMBER JSB126
N 9
\ H

A\

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB269 1 Cylinder, Complete 16 | JSB028 1 Piston, 2"
(includes 12 - 24) 17 233106 1 Nut, 5/8 Stover NF
2 JSB363 1 Pin, 5/8 x3 7/8 18 | 333100 1 | Wiper, D1000
3 JSB364 1 Pin, 5/8 x 3 1/4 19 331001 1 Seal, 1.250 OD x 1D x .187B
4 126062 2 | Capscrew, 3/8 x11/4 NC 20 | 329326 1 O-Ring, 326
5 196378 2 | Elbow, 06-MNPT x 08-MJIC 21 325326 1 Backup Ring, 326
6 JSB130 1 Hose, 3/8 x 165" 22 | 329114 1 0O-Ring, 114
7 JSB131 1 Hose, 3/8 x 149" 23 | 334200 1 Seal, RPS2000
8 JSB193 1 Clamp, Hose 24 332201 1 | Wear Ring
9 387006 5 | Washer, 3/8 Flat *25 | JSB126 |OPT.| Stroke Control (Used only
10 233110 4 | Nut, 3/8 Stover NC with Grain Dispenser)
11 206010 2 Hydraulic Coupler, 1/2" 26 | JSB362 1 Cylinder Pocket
12 JSB271 1 Shaft Assembly 27 126071 1 Capscrew, 3/8 x3 1/2NC
13 194310 1 End Cap, 2" WSK450 Seal Kit
14 | CY0012 1 Head, 2x 1 (includes 19 - 24)
15 | JSB270 1 Tube Assembly WSK004 Alternate Seal Kit

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN 900051704 & Up
Model 920 with SN 920050878 & Up
Model 950 with SN 950040121 & Up

Sep 2006 Page 1.1 JSB921P-01-01



ELECTRIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB903

WIRING SCHEMATIC
POWER SUPPLY
12 VOLT DC
BLACK (+) o LOWER
O/\} OFF ~ BLACK ,,RED
FUSE LFT
20 AMP — o }
I
WHITE(-) I
|
1

~ WHITE , YELLOW

L

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 JSB294 1 Cylinder Pocket 11 244080 2 Cotter Pin, 3/16 x 2
2 126071 1 Capscrew, 3/8 x 3 1/2NC 12 | JSB135 1 Actuator Control
3 145200 1 Flange Nut, 3/8 NC (Includes 13 14 15)
4 JSB133 1 Actuator Pivot, Drive End 13 184665 1 Fuse Holder
5 JSB134 1 Actuator Pivot, Shaft End 14 184690 1 Fuse, MDL-20
6 126117 2 Capscrew, 1/2 x 2 NC 15 184043 1 Switch, DPDT, 20 Amp
7 233108 2 Nut, 1/2 Stover, NC 16 184029 1 Connector, 2 Pole
8 JSB129 1 Pin, Bottom 17 184288 1 Connector, 1/2 Strain Relief
9 JSB128 1 Pin, Top 18 184304 1 Lock Nut, 1/2"
10 209120 1 Actuator 19 387006 2 | Washer, 3/8 Flat

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN JSB6115 to JSB91333, JSB00001334 to JSB00031703

Model 920 with SN JSB20990101 to JSB20990178, JSB20000179 to JSB20030877

Model 950 with SN JSB50020101 to JSB50020120

May 2004

Page 1.1

JSB903P-01-01



ELECTRIC DEFLECTOR LIFT KIT PARTS LIST

Part Number: JSB923

[ -

WIRING SCHEMATIC
POWER SUPPLY
12 VOLT DC
BLACK (+) o LOWER
O/\} OFF ~ BLACK ,,RED
FUSE e
20 AMP — o }
! ( A
WHITE () . |
| WHITE ,, YELLOW

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB362 1 Cylinder Pocket 11 126062 2 | Capscrew, 3/8 x 1 1/4 NC
2 126071 1 Capscrew, 3/8 x 3 1/2NC 12 | JSB135 1 Actuator Control
3 233110 3 Nut, 3/8 Stover NC (Includes 13 14 15)
4 JSB133 1 Actuator Pivot, Drive End 13 184665 1 Fuse Holder
5 JSB134 1 Actuator Pivot, Shaft End 14 184690 1 Fuse, MDL-20
6 126117 2 Capscrew, 1/2 x 2 NC 15 184043 1 Switch, DPDT, 20 Amp
7 233108 2 Nut, 1/2 Stover, NC 16 184029 1 Connector, 2 Pole
8 JSB364 1 Pin, 5/8 x3 1/4 17 184288 1 Connector, 1/2 Strain Relief
9 JSB363 1 Pin, 5/8 x3 7/8 18 184304 1 Lock Nut, 1/2"
10 209120 1 Actuator 19 387006 4 | Washer, 3/8 Flat

This kit may be installed on Bale Shredders with the following Serial Numbers:
Model 900 with SN 900051704 & Up
Model 920 with SN 920050878 & Up
Model 950 with SN 950040121 & Up

Sep 2006

Page 1.1

JSB923P-01-01



LIGHT PACKAGE PARTS LIST Part Number: JSB917

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION

1 JSB255 | 1L | Light Bar Assembly 6 184030 1 Connector, 7 Pin
1R | (includes 9, 10, 11) 7 184031 2 Connector, 4 Pin

2 126061 4 | Capscrew, 3/8 x1NC 8 184008 15 | Cable Tie, 8"

3 387006 4 | Washer, 3/8 Flat 9 183001 2 | Lamp, Red

4 233110 4 | Nut, 3/8 Stover NC 10 183002 2 | Lamp, Amber

5 JSB256 1 Wire Harness 11 JSB254 2 Bracket, Light

(includes 6, 7)

This Light Kit is for installation on:
Model 900 Bale Shredders with Serial Numbers: JSB00001334 to JSB00031703, 900051704 & Up
Model 920 Bale Shredders with Serial Numbers: JSB20000179 to JSB20030877, 920050878 & Up

Sep 2006 Page 1.1 JSB917P-01-01



LIGHT PACKAGE PARTS LIST Part Number: JSB918

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB258 | 1L | Light Bar Assembly 5 184030 1 Connector, 7 Pin
1R | (includes 8, 9, 10) 6 184031 2 Connector, 4 Pin
2 126069 4 | Capscrew, 3/8 x3NC 7 184008 15 | Cable Tie, 8"
3 145200 4 | Flange Nut, 3/8 NC 8 183001 2 | Lamp, Red
4 JSB256 1 Wire Harness 9 183002 2 Lamp, Amber
(includes 5, 6) 10 | JSB257 2 Bracket, Light

This Light Kit is for installation on:
Model 900 Bale Shredders with Serial Numbers: JSB6115 - JSB91333
Model 920 Bale Shredders with Serial Numbers: JSB20990101 - JSB20990178

May 2004 Page 1.1 JSB918P-01-01



SPRING ASSIST LIFT KIT Part Number: JSB919

ITM [ PART NO. |QTY DESCRIPTION ITM [ PART NO. | QTY DESCRIPTION
1 |126067 1 |Capscrew, 3/8 x 2 1/2 NC 6 |347307 1 |Extension Spring, 7"
2 (126069 1 |Capscrew, 3/8 x 3 NC 7 |387006 2 |Washer, 3/8 Flat
3 |126121 1 |Capscrew, 1/2 x 3 NC 8 |JSB348 1 | Spring Mount, Outer
4 | 145200 2 | Nut, 3/8 Wizlock, NC 9 |JSB349 1 | Spring Mount, Inner
5 (233108 1 |[Nut, 1/2 Stover NC
1. Position the Outer Spring Mount Bracket (8) on top of Tube (12). Slide the bracket into the hinge so the notch
in the bracket is fully engaged with the Hinge Tube (11). Mark the hole position and drill a 13/32" hole
through Tube (12).
2. Assemble Spring Mount Bracket (8) to Tube (12) using a 3/8 x 2 1/2 Capscrew (1), 3/8 Flat Washer (7) and a
3/8 Flange Nut (4).
3. Install Spring (6) over pin of Bracket (8). Raise the Deflector fully to the up position. Place the Inner Spring
Mount Bracket (9) so that it straddles Tube (10). Temporarily assemble Spring (6) to Bracket (9) using a 1/2 x
3 Capscrew (3). Slide Bracket (9) along Tube (10) until Spring (6) is snug. Mark the hole position and drill a
13/32" hole through Tube (10).
4. Assemble Bracket (9) to Tube (10) using a 3/8 x 3 Capscrew (2), 3/8 Flat Washer (7) and 3/8 Flange Nut (4).
5. Assemble Spring (6) to Bracket (9) using a 1/2 x 3 Capscrew (3) and 1/2 Stover Lock Nut (5).

Aug 2002 Page 1.1 JSB919A-01-01



GRAIN DISPENSER PARTS LIST Serial Number: JSB16990101 & Up

X

NOTE: IF THE SHREDDER IS ALSO EQUIPPED WITH
THE HYDRAULIC DEFLECTOR LIFT KIT, A
STROKE CONTROL MUST BE INSTALLED IN
THE DEFLECTOR LIFT CYLINDER.

ORDER PART NUMBER JSB126.

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 JSB232 1 Hopper Assembly 15 | JSB145 1 Discharge Spout Support
2 JSB197 1 Auger Assembly 16 389108 11 | Washer, 1/2 Lock
3 JSB143 1 Seal, Auger Shaft 17 226008 11 | Nut, 1/2 Hex NC
4 JSB196 1 Motor Mount Bracket 18 | 226005 3 | Nut, 5/16 Hex NC
5 203151 1 Motor, 9.5 cu. in. 19 389105 3 | Washer, 5/16 Lock
6 226006 | 15 | Nut, 3/8 Hex NC 20 | 105052 2 | Flangette, 52 MS
7 389106 19 | Washer, 3/8 Lock 21 089100 1 Bearing, 1"
8 126059 4 | Capscrew, 3/8 x 3/4 NC 22 | 126035 3 | Capscrew, 5/16 x 1 NC
9 JSB233 1 Deflector Assembly 23 | JSB235 2 | Mount Bracket, Upper
10 | JSB234 2 Lock Arm 24 | JSB236 2 Mount Bracket, Lower
11 126061 3 Capscrew, 3/8 x 1 NC 25 126071 4 Capscrew, 3/8 x 3 1/2 NC
12 | JSB198 1 Discharge Tube 26 126115 10 | Capscrew, 1/2x 1 1/2 NC
13 | JSB144 1 Discharge Spout 27 387008 10 | Washer, 1/2 Flat
14 387006 7 | Washer, 3/8 Flat

Jun 2002 Page 1.1 JSB916P-01-01



GRAIN DISPENSER PARTS LIST

Serial Number: JSB22020101 & Up

ITM | PART NO. |QTY DESCRIPTION ITM | PART NO. |QTY DESCRIPTION
1 |070750 2 |Latch 17 |321090 12 |Screw, 10-24 x 1/2
2 |089100 1 [Bearing, 1" 18 (387006 3 | Washer, 3/8 Flat
3 |105052 2 | Flangette, 52 MS 19 |389106 4 |[Washer, 3/8 Lock
4 119059 3 | Carriage Bolt, 5/16 x 1 NC 20 |JsB143 1 |Seal, Auger Shaft
5 1119093 12 |Carriage Bolt, 3/8 x 1 NC 21 |JSB144 1 |Discharge Spout
6 |119161 10 [Carriage Bolt, 1/2 x 1 1/4 NC 22 |JsSB145 1 |Support, Discharge Spout
7 1126059 Capscrew, 3/8 x 3/4 NC 23 |JSB196 1 | Motor Mount
8 |126061 5 | Capscrew, 3/8 x 1 NC 24 |JSB198 1 |Auger Tube
9 (126062 Capscrew, 3/8 x 1 1/4 NC 25 |JSB293 2 | Chain, Restraining
10 | 145200 24 | Nut, 3/8 Wizlock, NC 26 |JSB297 1 |Body, Grain Dispenser
11 |[145205 3 | Nut, 5/16 Wizlock NC 27 |JsSB298 1 |Lid Assembly
12 |145210 10 [ Nut, 1/2 Wizlock NC 28 |JSB299 1 |Deflector Assembly
13 (203151 1 [Motor, 9.5 cu. in. (Includes 16 and 31)
14 (233108 1 |[Nut, 1/2 Stover NC 29 [JsB301 1 |Auger
15 | 233110 1 | Nut, 3/8 Stover NC 30 [JSB302 2 [Lock Arm
16 |314046 8 [Rivet, 3/16 x 1/2 31 | SHO0245 2 | Seal, Grain Deflector
Jun 2002 Page 1.1 JSB922P-01-01



CONTROL KIT PARTS LIST Part Number: JSB911

WIRING SCHEMATIC FOR USE WITH TRACTORS EQUIPPED WITH NON-ADJUSTABLE
HYDRAULIC OIL FLOW; 16 TO 22 GPM.

POWER SUPPLY
12VOLT DC USES BY-PASS FLOW FROM SHREDDER FLOW CONTROL
TO OPERATE GRAIN DISPENSER.

NOTE: IF THE SHREDDER IS ALSO EQUIPPED WITH THE HYDRAULIC

INSTALLED IN THE DEFLECTOR LIFT CYLINDER.

FUSE @ DEFLECTOR LIFT KIT, A STROKE CONTROL MUST BE
ORDER PART NUMBER JSB126

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 196382 1 Elbow,08MNPT x 08MJIC 12 126013 2 | Capscrew, 1/4 x 2 NC
2 196440 1 Elbow, 08FNPT x 08MJIC 13 196782 1 | Adapter, 08MORB x 08MJIC|
3 JSB210 1 Hose, 3/8 x 77" 14 196805 2 | Elbow, 08MORB x 08MJIC
4 JSB209 1 Hose, 3/8 x 57" 15 | 208590 1 Housing, 3 Way
5 233110 1 Nut, 3/8 Stover NC 16 208591 1 Cartridge, 3 Way
6 387006 1 Washer, 3/8 Flat 17 | 208592 1 Coil, 12 Volt DC
7 JSB193 1 Clamp, Hose 18 145204 2 Nut, 1/4 Flange NC
8 196783 2 | Adapter, 10MORB x 08MJIC 19 184029 1 Plug, 2 Pole
9 196776 1 Tee, 08MJIC x 08FJIC x 08MJIC 20 184288 1 Strain Relief, 1/2"
10 | JSB204 1 Hose, 3/8 x 26 3/4" 21 184304 1 Lock Nut, 1/2"
11 JSB205 1 Hose, 3/8 x 29 1/2" 22 | JSB154 1 Control, Grain Dispenser

Nov 2001 Page 1.1 JSB911P-01-01



CONTROL KIT PARTS LIST

Part Number: JSB912

WIRING SCHEMATIC
POWER SUPPLY
12 VOLT DC
BLACK (+) OFF BLACK
S\ 9 ON o\c
10 AMP .
WHITE (-) WHITE

FOR USE WITH TRACTORS EQUIPPED WITH NON-ADJUSTABLE
HYDRAULIC OIL FLOW; 16 TO 22 GPM.

USES BY-PASS FLOW FROM SHREDDER FLOW CONTROL
TO OPERATE GRAIN DISPENSER. SECONDARY FLOW
CONTROL INCLUDED TO ADJUST GRAIN DISPENSER SPEED.

IF THE SHREDDER IS ALSO EQUIPPED WITH THE HYDRAULIC
DEFLECTOR LIFT KIT, A STROKE CONTROL MUST BE
INSTALLED IN THE DEFLECTOR LIFT CYLINDER.

ORDER PART NUMBER JSB126

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 196382 3 | Elbow, 08MNPT x 08MJIC 15 | 208590 1 Housing, 3 Way
2 196440 1 Elbow, 08FNPT x 08MJIC 16 208591 1 Cartridge, 3 Way
3 JSB207 1 Hose, 3/8 x 43" 17 | 208592 1 Coil, 12 Volt DC
4 JSB208 1 Hose, 3/8 x 52" 18 196776 1 Tee, 08MJIC x 08FJIC x 08MJIC
5 233110 1 Nut, 3/8 Stover NC 19 | JSB204 1 Hose, 3/8 x 26 3/4"
6 387006 1 Washer, 3/8 Flat 20 145204 4 | Nut, 1/4 Flange NC
7 JSB193 1 Clamp, Hose 21 JSB206 1 Hose, 3/8 x 36"
8 126015 2 | Capscrew, 1/4 x2 1/2NC 22 | JSB205 1 Hose, 3/8 x 29 1/2"
9 208310 1 Flow Control, 1/2" 23 184029 1 Plug, 2 Pole
10 196783 2 | Adapter, 10MORB x 08MJIC 24 184288 1 Strain Relief, 1/2"
11 196490 1 Tee, 08MNPT x 08MJIC x 08MJIC 25 | 184304 1 Lock Nut, 1/2"
12 JSB201 1 Hose, 3/8 x 12 1/4" 26 | JSB154 1 Control, Grain Dispenser
13 196782 1 Adapter, 08BMORB x 08MJIC 27 126013 2 | Capscrew, 1/4 x 2 NC
14 196805 2 | Elbow, 08MORB x 08MJIC
Nov 2001 Page 1.1 JSB912P-01-01



CONTROL KIT PARTS LIST

Part Number: JSB913

NOTE:

2,

FOR USE WITH TRACTORS EQUIPPED WITH THIRD SET OF HYDRAULIC
COUPLERS WITH ADJUSTABLE FLOW. TRACTOR HYDRAULIC SYSTEM MUST

BE CAPABLE OF OPERATING TWO CIRCUITS CONTINUOUSLY WHILE MAINTAINING
CONSTANT OIL FLOW TO BOTH CIRCUITS. REFER TO YOUR TRACTOR OWNERS MANUAL.
HYDRAULIC OIL FLOW REQUIRED FOR GRAIN DISPENSER CIRCUIT -5 TO 10 GPM.

IF THE SHREDDER IS ALSO EQUIPPED WITH THE HYDRAULIC

DEFLECTOR LIFT KIT, A STROKE CONTROL MUST BE INSTALLED
IN THE DEFLECTOR LIFT CYLINDER. ORDER PART NUMBER JSB126

g

ITEM| PART NO |QTY | DESCRIPTION ITEM| PART NO |QTY | DESCRIPTION
1 206010 2 | Coupler, 1/2" 5 387006 1 Washer, 3/8 Flat
2 208175 1 Check Valve, 1/2" 6 233110 1 Nut, 3/8 Stover NC
3 JSB213 2 | Hose, 3/8 x 142" 7 196783 2 | Adapter, 10MORB x 08MJIC]
4 JSB193 1 Clamp, Hose
Nov 2001 Page 1.1 JSB913P-01-01



CONTROL KIT PARTS LIST

Part Number: JSB914

FOR USE WITH TRACTORS EQUIPPED WITH THIRD SET OF HYDRAULIC
COUPLERS WITH NON-ADJUSTABLE FLOW. TRACTOR HYDRAULIC SYSTEM MUST BE

CAPABLE OF OPERATING TWO CIRCUITS CONTINUOUSLY WHILE MAINTAINING CONSTANT

OIL FLOW TO BOTH CIRCUITS. HYDRAULIC OIL FLOW REQUIRED FOR GRAIN
DISPENSER CIRCUIT - 56 TO 10 GPM. REFER TO YOUR TRACTOR OWNERS MANUAL.

SECONDARY FLOW CONTROL INCLUDED TO ADJUST GRAIN DISPENSER SPEED.

NOTE: IF THE SHREDDER IS ALSO EQUIPPED WITH THE HYDRAULIC

DEFLECTOR LIFT KIT, A STROKE CONTROL MUST BE INSTALLED
IN THE DEFLECTOR LIFT CYLINDER. ORDER PART NUMBER JSB126

ITEM| PART NO [QTY | DESCRIPTION ITEM| PART NO [QTY | DESCRIPTION
1 206010 2 Coupler, 1/2" 9 208310 1 Flow Control, 1/2"
2 208175 1 Check Valve, 1/2" 10 145204 2 | Nut, 1/4 Flange NC
3 JSB211 1 Hose, 3/8 x 130" 11 126015 2 | Capscrew, 1/4 x2 1/2 NC
4 JSB212 1 Hose, 3/8 x 139" 12 196490 1 | Tee, 08MNPT x 08MJIC x 08MJIC
5 JSB193 1 Clamp, Hose 13 | JSB202 1 Hose, 3/8 x 13"
6 387006 1 Washer, 3/8 Flat 14 | JSB203 1 Hose, 3/8 x 15"
7 233110 1 Nut, 3/8 Stover NC 15 196783 2 | Adapter, 10MORB x 08MJIC
8 196382 2 | Elbow, 08MNPT x 08MJIC

Nov 2001 Page 1.1

JSB914P-01-01



LIFT FRAME FILL PLATE KIT
(OPTIONAL)

Part Number: JSB925

Model 900 SN 900051704 & Up, Model 920 SN 920050878 & Up

Itm Part No. | Qty Description Itm Part No. | Qty Description
119093 8 | Carriage Bolt, 3/8 x 1 NC 4 (387006 12 |Washer, 3/8 Flat
126061 4 | Capscrew, 3/8 x 1 NC 5 |[JSB368 1 Fill Plate, Lift Frame
233110 12 | Nut, 3/8 Stover NC
1.1 Secure the Lift Frame Fill Plate (5) to the Lift Frame of the Shredder using 3//8 x 1 Carriage Bolts (1), 3/8

1.2

Flat Washers (4) and 3/8 Lock Nuts (3). To join the upper flange of the fill plate to the Lift Frame, use 3/8 x
1 Capscrews (2), 3/8 Flat Washers (4) and 3/8 Lock Nuts (3).

To install the fill plate to machines with serial numbers other than those specified, weld the fill plate into

place.

Sep 2006

Page 1.1

JSB925A-01-01



TIRE OPTION Part Number: 359012
(OPTIONAL) Model 900 and 920, all Serial Numbers
Itm Part No. | Qty Description Itm Part No. | Qty Description
1 |359012 Wheel Asm, 31 x 13.5, Complete 1.2 363001 1 |Valve Stem
1.1 |360018 1 |Tire, 31 x13.5x 15, 10 ply 1.3 |402003 1 |Wheel, 15 x 10 x 6 Bolt
May 2004 Page 1.1 359012P-01-01



	Model 900 Master Parts Catalogue
	How to Use Parts Catalogue
	Table of Contents
	Frame Assembly
	SN JSB6115 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00011574
	SN JSB00021575 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Bale Cradle Assembly
	SN JSB6115 to JSB6163
	SN JSB6164 to JSB6264
	SN JSB6265 to JSB7314
	SN JSB7315 to JSB91165
	SN JSB91166 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Rotor Assembly
	SN JSB6115 to JSB7314
	SN JSB7315 to JSB7517
	SN JSB7518 to JSB8664
	SN JSB8665 to JSB81094
	SN JSB91034 to JSB91333
	SN JSB00001334 to JSB00001455
	Rotor Identification
	Hammer Identification
	SN JSB00011456 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Drive Line
	SN JSB6115 to JSB6274
	Bondioli & Pavesi Constant Velocity
	Bondioli & Pavesi Conventional

	SN JSB6275 to JSB7314
	SN JSB7315 to JSB7517
	SN JSB7518 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 & Up

	Load Frame Assembly
	SN JSB6115 to JSB6163
	SN JSB6164 to JSB7314
	SN JSB7315 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Deflector Assembly
	SN JSB6115 to JSB7314
	SN JSB7315 to JSB91133
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 900051728
	SN 900061729 & Up

	Valve Shifter Assembly
	SN JSB6115 to JSB6163
	SN JSB6164 to JSB8664
	SN JSB8665 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Bale Cradle Cylinder
	SN JSB6115 to JSB6163
	SN JSB6164 to JSB7314
	SN JSB7315 to JSB91333
	SN JSB00001334 to JSB00031703
	SN 900051704 & Up

	Lift Cylinder
	SN JSB6115 to JSB7314
	SN JSB7315 to JSB8664
	SN JSB8665 to JSB91333
	SN JSB00001334 to JSB00031703
	SN 900051704 & Up

	Hydraulic Circuit
	SN JSB6115 to JSB7314
	SN JSB7315 to JSB8664
	SN JSB8665 to JSB91165
	SN JSB91166 to JSB91333
	SN JSB00001334 to JSB00001455
	SN JSB00011456 to JSB00031703
	SN 900051704 to 900051728
	SN 900061729 & Up

	Options
	Hydraulic Deflector Lift Kit
	JSB902 - 2003 & Prior
	JSB921 - 2004 & Up

	Electric Deflector Lift Kit
	JSB903 - 2003 & Prior
	JSB923 - 2004 & Up

	JSB917 - Light Package, 2000 & Up
	JSB918 - Light Package, 1999 & Prior
	JSB919 - Spring Assist Lift Kit
	Grain Dispenser
	JSB916 - SN JSB16990101 & Up
	JSB922 - SN JSB22020101 & Up
	JSB911 - Control Kit
	JSB912 - Control Kit
	JSB913 - Control Kit
	JSB914 - Control Kit

	JSB925 - Lift Frame Fill Plate Kit
	359012 - Tire Option


